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FCCID : HLZA24006

Equipment : Tablet PC

Brand Name : acer

Model Name : A24006

Marketing Name : AcerlconiaTab A11, A11-11
Applicant : Acer Incorporated

8F., No. 88, Sec. 1, Xintai 5th Rd., Xizhi Dist.,

New Taipei City 22181, Taiwan (R.O.C)
Manufacturer : Acer Incorporated

8F., No. 88, Sec. 1, Xintai 5th Rd., Xizhi Dist.,

New Taipei City 22181, Taiwan (R.O.C)

Standard : FCC Part 15 Subpart E §15.407

The product was received on Sep. 18, 2024 and testing was performed from Sep. 26, 2024 to Nov. 05,
2024. We, Sporton International Inc. Wensan Laboratory, would like to declare that the tested sample
has been evaluated in accordance with the test procedures and has been in compliance with the
applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval from Sporton International Inc. Wensan Laboratory, the test report shall not be reproduced
except in full.
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.403 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
6.16 dB
3.4 15.407(b) Unwanted Emissions Pass under the limit at
42.61 MHz
11.08 dB
3.5 15.207 AC Conducted Emission Pass under the limit at
0.49 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Avis Chuang

Report Producer: Ming Chen

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, and GNSS.

Antenna Type

WLAN: PIFA Antenna
Bluetooth: PIFA Antenna
GPS / BDS: PIFA Antenna

Antenna information

5725 MHz ~ 5850 MHz

Peak Gain (dBi) |0.73

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
SKU LIST
Model SKU1_4G+64G SKU2_4G+64G SKU3_4G+128G SKU4_4G+128G
Memor Gcai/4GB/ RYP/4G/ Gcai/4GB/ RYP/4G/
Y| GD8aD32mJ0-42C2 RYPLX4XR2-4G GD84D32MJ0-42C2 RYPLX4XR2-4G
eMMC Rayson/64GB/ Shichuangyi/64GB/ |Rayson/128GB/RS70BT| Shichuangyi/128GB/
RS70B64G4S16G E64GCYNT1ABEQOO 7G4S09F E128CYNT2ABEOO
1.2 Modification of EUT
No modifications made to the EUT during the testing.
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1.3

Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
THO5-HY, CO07-HY, 03CH13-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards
According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:
+ FCC Part 15 Subpart E
+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.
+ ANSI C63.10-2013
Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.
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a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:

landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

2 Test Configuration of Equipment Under Test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.

F B h | h |
requency Band Channe (MHz) Channe (MHz)
149 5745 157 5785
5725-5850 MHz 151+ 5755 159* 5795

Band 4

(U-NII-3) 153 5765 161 5805
155* 5775 165 5825

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.

2. The above Frequency and Channel with "#" are 802.11ac VHT80 and 802.11ax HE80.
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2.2 Test Mode

The power for 802.11ac mode is smaller than 802.11n mode, so all other conducted and radiated test is

covered by 802.11n mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHT80 MCS0
802.11ax HE20 MCSO0
802.11ax HE40 MCS0
802.11ax HE80 MCS0

Test Cases

AC
Conducted

Emission

Mode 1 : Bluetooth Link + WLAN (5GHz) Link + Earphone + USB Cable (Charging

from AC Adapter) for SKU4_4G+128G

Remark: For Radiated Test Cases, the tests were performed with SKU3 4G+128G.

Band IV : 5725-5850 MHz

Ch.# 802.11a 802.11n HT20 802.11n HT40 802.11ac VHT80

L Low 149 149 151 -
Middle 157 157 - 155
H High 165 165 159 -
Band IV : 5725-5850 MHz

Ch.# 802.11n HE20 802.11ax HE40 802.11ax HE80
L Low 149 151 -
M | Middle 157 - 155
H High 165 159 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.

TEL: 886-3-327-0868
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item [Equipment Brand Name |Model Name |[FCC ID Data Cable Power Cord
1, |Bluetooth Sony Ericsson |MW600 PY7DDA-2029 [N/A N/A
Earphone
2. |WLANAP Netgear RAXES500 PY320300508 |N/A Unshielded, 1.8 m
AC I/P:
i Unshielded, 1.2 m
3. |Notebook DELL Latitude 1 £6 poc N/A
3400 DC O/P:
Shielded, 1.8 m
4. |Earphone + Mic |Samsung Ecouteur N/A Unshielded 1.8m N/A
5. |SD Card SanDisk MicroSD HC |FCC DoC N/A N/A
6. |Earphone SONY MH750 N/A Unshielded, 1.2m  [N/A
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2.5

2.6

EUT Operation Test Setup

The RF test items, utility “Android Debug Bridge version 1.0.40” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,
power level, data rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL: 886-3-327-0868 Page Number 1 10 of 25
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o g b~ N

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

3.2.4Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-3 #
(power averaging (rms) detection with max hold):
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
- Set RBW = 300 kHz.
- Set VBW =1 MHz.
« Number of points in sweep = 2 Span / RBW.

+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

- Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent where T
is the minimum transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

Detector = power averaging (rms).

+ Trace mode = max hold.

- Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to stabilize.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
TEL: 886-3-327-0868 Page Number 1 13 of 25
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3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

3.4.1Limit of Unwanted Emissions

1)

(@)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E=w MV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

TEL: 886-3-327-0868 Page Number 1 15 of 25
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=2=3MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

TEL: 886-3-327-0868 Page Number 1 16 of 25
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6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna

_ —'.

—
]

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
| e EUT '
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| g | U
| “3bp ;
|
| AC :
| AMH | |
I [LISH) : |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

Unique (non-standard) antenna connector.
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4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. |Characteristics Cal::l;ar::;lon Test Date Due Date Remark
Rohde & Oct. 18, 2024~ Radiation

Loop Antenna Schwarz HFH2-Z22 100315 9 kHz~30 MHz | Feb. 23, 2024 Nov. 05, 2024 Feb. 22, 2025 (03CH13-HY)
HUBER + SUCOFLEX Oct. 18, 2024~ Radiation

RF Cable SUHNER 102 803951/2 9k~30M Mar. 06, 2024 Nov. 05, 2024 Mar. 05, 2025 (03CH13-HY)
- Oct. 18, 2024~ Radiation

Amplifier SONOMA 310N 187282 9kHz~1GHz | Dec. 13, 2023 Nov. 05, 2024 Dec. 12, 2024 (03CH13-HY)

CBL6111D & -

. Oct. 18, 2024~ Radiation
Bilog Antenna TESEQ OOSOO-IEJIQSDMN 40103 & 07 | 30MHz~1GHz | Apr. 12, 2024 Nov. 05, 2024 Apr. 11, 2025 (03CH13-HY)
EMI Test . Oct. 18, 2024~ Radiation
Receiver Agilent N9038A(MXE) | MY53290045 |20MHz~8.4GHz| Apr. 17, 2024 Nov. 05, 2024 Apr. 16, 2025 (03CH13-HY)

SCHWARZBE Oct. 18, 2024~ Radiation
Horn Antenna CK BBHA 9120 D | 9120D-1326 | 1GHz~18GHz | Aug. 15, 2024 Nov. 05, 2024 Aug. 14, 2025 (03CH13-HY)
- AMF-7D-0010 Oct. 18, 2024~ Radiation
Preamplifier MITEQ 1800-30-10P 1590074 1GHz~18GHz | May 15, 2024 Nov. 05, 2024 May 14, 2025 (03CH13-HY)
o . Oct. 18, 2024~ Radiation
Preamplifier |EM Electronics| EM01G18G 060803 1GHz~18GHz | Jan. 09, 2024 Nov. 05, 2024 Jan. 08, 2025 (03CH13-HY)
o Oct. 18, 2024~ Radiation
Preamplifier EMEC EM18G40G 060801 18GHz~40GHz | May 27,2024 Nov. 05, 2024 May 26, 2025 (03CH13-HY)
SHF-EHF Horn| SCHWARZBE Oct. 18, 2024~ Radiation
Antenna CK BBHA9170 1224 18GHz-40GHz | Jun. 24, 2024 Nov. 05, 2024 Jun. 23, 2025 (03CH13-HY)
Spectrum . ~ Oct. 18, 2024~ Radiation
Analyzer Keysight N9010A MY55370526 | 10Hz~44GHz | Jan. 18, 2024 Nov. 05, 2024 Jan. 17, 2025 (03CH13-HY)
. —_ WLK4-1000-15 1.53GHz Low Oct. 18, 2024~ Radiation
Filter Wainwright | 3580004085 | SN Pass Filter | 2™ 132024 | oy 05, 2024 | 2UM 122925 | (53cH13-HY)
WHKX12-2700 . -
. —_— 3GHz High Oct. 18, 2024~ Radiation
Filter Wainwright -300061888000-6 SN2 Pass Filter Jul. 09, 2024 Nov. 05, 2024 Jul. 08, 2025 (03CH13-HY)
WHKX8-5872. . -
. R 6.75GHz High Oct. 18, 2024~ Radiation
Filter Wainwright 5-672(())—81_?000- SN5 Pass Filter Mar. 08, 2024 Nov. 05, 2024 Mar. 07, 2025 (03CH13-HY)
HUBER + SUCOFLEX Oct. 18, 2024~ Radiation
RF Cable SUHNER 196E 0030/126E | 30MHz~18GHz | Feb. 07, 2024 Nov. 05, 2024 Feb. 06, 2025 (03CH13-HY)
HUBER + SUCOFLEX 804011/2, - Oct. 18, 2024~ Radiation
RF Cable SUHNER 102 804012/2 | 18CHz ~40GHz| Jan. 02,2024 |\ 05 o004 | I3 01,2025 | 0313 1iy)
HUBER + SUCOFLEX Oct. 18, 2024~ Radiation
RF Cable SUHNER 102 804616/2 | 30MHz~40GHz | Feb. 07, 2024 Nov. 05, 2024 Feb. 06, 2025 (03CH13-HY)
HUBER + SUCOFLEX Oct. 18, 2024~ Radiation
RF Cable SUHNER 104 MY24961/4 | 30MHz~18GHz | Jul. 18, 2024 Nov. 05, 2024 Jul. 17, 2025 (03CH13-HY)
Oct. 18, 2024~ Radiation
Hygrometer TECPEL DTM-303A TP215159 N/A Sep. 10, 2024 Nov. 05, 2024 Sep. 09, 2025 (03CH13-HY)
Control Turn Oct. 18, 2024~ Radiation
Controller . EM1000 NA~ liaple & Ant Mast| VA Nov. 05, 2024 N/A (03CH13-HY)
Oct. 18, 2024~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1m~4m N/A Nov. 05, 2024 N/A (03CH13-HY)
Oct. 18, 2024~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A Nov. 05, 2024 N/A (03CH13-HY)
: Oct. 18, 2024~ Radiation
Software Audix N/A RK-001124 N/A N/A Nov. 05, 2024 N/A (03CH13-HY)
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Instrument | Brand Name Model No. Serial No. |Characteristics Calg)ar:ietion Test Date Due Date Remark
Ago'fj‘r’(‘;‘fr ACPOWER | AFC-11003G | F317040033 N/A N/A | Sep. 26, 2024 N/A %’gggcﬂ%
Software zgﬁ\‘,’vz é EMC32 V10.30 N/A N/A N/A | Sep. 26, 2024 N/A %’gggcﬂ%
Pulse Limiter SCHVE’:';‘(RZBE VTSD 9561-F N ggg;’;z 9kHz-200MHz |Oct. 20, 2023 | Sep. 26, 2024 | Oct. 19, 2024 fgggﬂ%‘
RF Cable ggﬁﬁg; RG 214/U 1358175 | 9kHz~30MHz |Mar. 14, 2024| Sep. 26, 2024 | Mar. 13, 2025 %’gg?ﬂ%‘
Vo Line TESEQ NNB 51 45051 N/A Mar. 10, 2024 Sep. 26, 2024 | Mar. 09, 2025 ?ggg#cﬂgr)‘
Fourtine TESEQ NNB 52 36122 N/A Mar. 07, 2024 Sep. 26, 2024 | Mar. 06, 2025 ?ggg#cﬂgr)‘
EM) Tost | Rohde & ESCI7 100724 | OkHz~7GHz |Feb. 20, 2024 Sep. 26, 2024 | Feb. 19, 2025 ?ggg#cﬂgr)‘
Hygrometer | TECPEL | DTM-303A | TP201996 NiA |Nov. 07, 2023( O O 28 Nov. 06, 2024 g";gg‘_ﬁi‘;
Power Sensor | DARE | RPRooow | OPXAORDT] 10MHz~6GHz |Jan. 10, 2024| Qo % T dan. 09, 2025 (CTOFT(‘)’;_?'?‘;
Signal Analyzer gg;‘\?; é‘ FSV40 101566 10Hz~40GHz |Aug. 23, 2024 cg)ccti.ozséyzzoozzét; Aug. 22, 2025 (CTOFT(‘)’;_?'?‘;
Switch control| gy rgeon ETF-058 EC(;%(;?;‘)B“ N/A May 20, 2024| &% O Z80| May 19, 2025 (CTOFT(‘)’;_?'?‘;
s | somor [TUFEE | | [oma e | o
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.44 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.30 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.50 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.80 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.10 dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR491805E

Test Engineer:

Junyu Jhou/Willy Chang

Temperature:

21~25

°C

Test Date:

2024/10/3~2024/10/29

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR491805E

6dB and 26dB EBW and 99% OBW

U-NII-3 single antenna

99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth 8
Mod. Rate NTY CH. (MHcl) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
Ant1 | Ant2 [ Ant1 | Ant2 [ Ant1 | Ant2
11a |6Mbps| 1 | 149 | 5745 | 17.48 - 26.34 - 16.36 - 0.5 Pass
11a |6Mbps| 1 [ 157 | 5785 | 17.46 - 27.10 - 16.41 - 0.5 Pass
11a |6Mbps| 1 | 165 | 5825 | 17.52 - 26.38 - 16.37 - 0.5 Pass
HT20 | MCSO0| 1 149 5745 | 18.66 - 27.94 - 17.61 - 0.5 Pass
HT20 [ MCSO| 1| 157 | 5785 | 18.61 - 28.76 - 17.62 - 0.5 Pass
HT20 | MCSO0| 1 165 5825 | 18.61 - 27.76 - 17.59 - 0.5 Pass
HT40 [ MCSO| 1| 151 | 5755 | 37.99 - 49.60 - 36.36 - 0.5 Pass
HT40 | MCSO0| 1 159 5795 | 38.13 - 50.24 - 36.38 - 0.5 Pass
VHT80[ MCSO| 1 | 155 [ 5775 | 76.52 - 88.45 - 76.08 - 0.5 Pass
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TEST RESULTS DATA
Average Power Table

Report Number : FR491805E

U-NII-3 single antenna
Average FCC
Data S, Conducted ConducFec_i DG_ .
Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2

11a [6Mbps| 1| 149 | 5745 | 6.10 - 30.00 - 0.73 - Pass
11a |6Mbps| 1| 157 | 5785 | 6.00 - 30.00 - 0.73 - Pass
11a [6Mbps| 1| 165 | 5825 | 5.00 - 30.00 - 0.73 - Pass
HT20 | MCSO| 1| 149 | 5745 | 6.10 - 30.00 - 0.73 - Pass
HT20 | MCS0| 1| 157 | 5785 | 6.00 - 30.00 - 0.73 - Pass
HT20 | MCSO| 1| 165 | 5825 [ 5.00 - 30.00 - 0.73 - Pass
HT40 | MCSO| 1| 151 | 5755 | 6.50 - 30.00 - 0.73 - Pass
HT40 | MCSO| 1| 159 | 5795 | 5.70 - 30.00 - 0.73 - Pass
VHT20| MCSO| 1| 149 | 5745 | 6.00 - 30.00 - 0.73 - Pass
VHT20| MCSO| 1| 157 | 5785 | 5.90 - 30.00 - 0.73 - Pass
VHT20| MCSO| 1| 165 | 5825 | 4.90 - 30.00 - 0.73 - Pass
VHT40| MCSO| 1| 151 | 5755 | 6.40 - 30.00 - 0.73 - Pass
VHT40| MCSO0| 1| 159 | 5795 | 5.60 - 30.00 - 0.73 - Pass
VHT80| MCS0| 1| 155 | 5775 | 6.10 - 30.00 - 0.73 - Pass
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Report Number : FR491805E
TEST RESULTS DATA
Power Spectral Density
U-NII-3 single antenna
10log Average Average
Data ) (500kHz Powgr PSD DG_ Pass
Mod. Rate NTY CH. (MH2) /RBW) Density Limit (dBi) IFail
Factor (dB) (dBm/500kHz) (dBm/500kHz)
Ant1 | Ant2 | Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a (6Mbps| 1 | 149 [ 5745 2.22 - -6.19 - 30.00 - 0.73 - Pass
11a [6Mbps| 1| 157 [ 5785 | 2.22 - -5.47 - 30.00 - 0.73 - Pass
11a [6Mbps| 1| 165 [ 5825 | 2.22 - -6.46 - 30.00 - 0.73 - Pass
HT20 |[MCSO| 1 | 149 | 5745 | 2.22 - -4.85 - 30.00 - 0.73 - Pass
HT20 | MCSO| 1 | 157 | 5785 | 2.22 - -5.94 - 30.00 - 0.73 - Pass
HT20 | MCSO| 1 | 165 | 5825 | 2.22 - -6.94 - 30.00 - 0.73 - Pass
HT40 |[MCSO| 1 | 151 | 5755 | 2.22 - -7.87 - 30.00 - 0.73 - Pass
HT40 |[MCSO| 1 | 159 | 5795 | 2.22 - -8.76 - 30.00 - 0.73 - Pass
VHT80| MCSO| 1 | 155 | 5775 | 2.22 - -10.68 - 30.00 - 0.73 - Pass
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TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

Report Number

: FR491805E

U-NII-3 single antenna

Dat F s gg%dth B ngsdth B sddBdth B deadth
ala req. . anawl anawi anawi andwi )
Mod. [ £ INT{ CH. (MH‘i) Config| ™ (MHz) (MH2) (MH2) Vi, Limit Pass/Falil

: (MHz)

Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

HE20 [MCSO| 1| 149 | 5745 | Full | 1946 | - |2769 | - |1895] - 05 Pass
HE20 [MCSO| 1| 157 | 5785 | Full | 1949 | - |2698 | - |19.00 | - 05 Pass
HE20 [MCSO| 1| 165 | 5825 | Full | 1943 | - |2685| - | 1898 | - 05 Pass
HE40 [MCSO| 1| 151 | 5755 | Full | 3886 | - | 4859 | - |3804 | - 05 Pass
HE40 [MCSO0| 1| 159 | 5795 | Full | 3889 | - |4920 | - |3815] - 05 Pass
HE80 [MCSO| 1| 155 | 5775 | Full | 77.84 | - |8922 | - |77907 | - 05 Pass
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TEST RESULTS DATA

Average Power Table

U-NII-3 single antenna
Average FCC
Data Freq. RU_ Conducted Conduc.ted_ DG_ .
Mod. Rate NTXH CH. (MH2) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant1 | Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant2
HE20 | MCSO| 1| 149 | 5745 | Full | 6.10 - 30.00 - 0.73 - Pass
HE20 | MCSO| 1| 157 | 5785 | Full | 6.00 - 30.00 - 0.73 - Pass
HE20 | MCSO| 1| 165 | 5825 | Full | 5.10 - 30.00 - 0.73 - Pass
HE40 | MCSO| 1| 151 | 5755 | Full | 6.50 - 30.00 - 0.73 - Pass
HE40 | MCSO| 1| 159 | 5795 | Full | 5.70 - 30.00 - 0.73 - Pass
HE80 | MCSO| 1| 155 | 5775 | Full | 6.00 - 30.00 - 0.73 - Pass
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Report Number : FR491805E

TEST RESULTS DATA

Power Spectral Density

U-NII-3 single antenna
10log Average Average
Data Freq. RU. (S00kHz POW?F PSD DG. Pass
Mod. | poie NP{ CH. | iz | Config| _ /RBW) Density Ll (dBi) IFail
. Factor (dB) (dBm/500kHz) (dBm/500kHz)
Ant1 | Ant2 | Ant1 [ Ant2 [ SUM | Ant1 | Ant2 [ Ant1 | Ant2
HE20 | MCSO| 1| 149 | 5745 | Full | 2.22 - -5.30 - 30.00 - 0.73 - Pass
HE20 | MCSO| 1| 157 | 5785 | Full | 2.22 - -5.23 - 30.00 - 0.73 - Pass
HE20 | MCSO| 1| 165 | 5825 | Full | 2.22 - -6.64 - 30.00 - 0.73 - Pass
HE40 | MCSO| 1| 151 | 5755 | Full | 2.22 - -7.59 - 30.00 - 0.73 - Pass
HE40 | MCSO| 1| 159 | 5795 | Full | 2.22 - -8.39 - 30.00 - 0.73 - Pass
HE80 | MCSO| 1| 155 | 5775 | Full | 2.22 - -10.45 - 30.00 - 0.73 - Pass

Al-Tof 7



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR491805E

\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

<802.11a>

6dB Bandwidth

26dB Bandwidth

| ) )

Spectrum u‘?J Spectrum u‘?J
RefLevel 30.00 dBm  Offset 26.83 0B @ RBW 100 kHz RefLevel 26,83 dBm  Offset 26.83 0B @ RBW 300 kHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 108 SWT_ 10.1ms @ VBW 1MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 11.64 dBm)| M1[1] 28.82 dBm)|
P, 5.73665500 GHz| 20 de 5.73126400 GHz|
20 D2(1] 0.01dB D2[1] 0.290 dB
16.35500 MHz| 10 di 26.34400 MHz
10 de
0 dbm -
o db ———o1 2214 dam ‘._. —
i '}
T -10
04 Lo L ‘/ I
u i \
20 d i "‘ . \M‘
30 dem———0=2 28214 dbm—} -
-30 d X
ek -40 dam o —
-50 de
-50 de
60 d
-60 dBr
=70 d
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 5.736658 GHz -11.64 dBm ML 1 5731264 GHz -28.82 dBm
Dz M1 1 16,355 MHz -0.01 d@ Dz M1 1 26,344 MHz 0.20 d@
[ | measuring... AN 4 [ | measuring... @i 4
0, . .
99% Occupied Bandwidth N/A
“.PJ
RefLevel 26,83 dBm  Offset 26.83 0B @ RBW 300 kHz
o Att 108 SWT_ 10.1ms @ VBW 1MHz Mode Sweep
[@ 1Pk view
M1[1] 1.68 dBm)|
20 df 5.74887460 GHz
Occ Bw 17.483251675 MHz
10d
M1
0 db —
a0 d v \\
-20 de
o M,
p n %‘W
50 d
60 d
70 d
CF 5.745 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 57468746 GHz -1.68 dbm
TL 1 5.7359909 GHz -14.21 dém Oce Bw 17.483251675 MHz
T2 1 5.75347415 GHz -13.13 dém
[ i
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FCC RADIO TEST REPORT Report No. : FR491805E

<802.11n HT20>

6dB Bandwidth 26dB Bandwidth

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 d8m  Offset 26.83 ob & RBW 100 kHz Ref Level 26.03 d8m  Offset 26.83 ob & RBW 300 kHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 108 SWT_ 10.1ms @ VBW 1MHz Mode Sweep
(@ 17K view (@ 17K view
M1[1] 11.62 dBm)| M1[1] 30.17 dBm)|
P, 5.73603500 GHz| 20 de 5.73049600 GHz|
20 D2[1] 0.12 dBy D2(1] 1.28 dp|
17.61000 MHz 10 d 27.94400 MHz
10 de
0 db
0db am
o flmmiting
- -10d
Yy M wokol [ Lo L) ] " I\.
] i i /
20d -
i =7 2 28,519 dBm:
30 d M
 Wo—— T L T IV iR 4 T "~ e
-50 de
-50 de
0 d
-60 dBr
70 d
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
1L 1 5.736035 GHz -11.62 dBm 1L 1 5.730496 GHz -30.17 dém
pz| M1 1 1761 MHz -0.12 d@ pz| M1 1 27,944 MHz 1.28 dB
- — -
L

| measuring...

™

| measuring... |

99% Occupied Bandwidth

N/A

ka2
RefLevel 26,83 dBm  Offset 26.83 0B @ RBW 300 kHz
o Att 108 SWT_ 10.1ms @ VBW 1MHz Mode Sweep
[@ 1Pk view
M1[1] 1.92 dBm|
20 df 5.74957950 GHz
Occ Bw 18.663133687 MHz
10 di
- My
od v
™ "
-10 df 2
-20 de
30d
. L "
50 d
60 d
70 d
CF 5.745 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 57455795 GHz -1.92 dBm
1 1 5.73544096 GHz -14.54 dBm Occ Bw 18663133687 MHz
T2 1 5.75410409 GHz -14.08 dBm

)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

<802.11n HT40>

6dB Bandwidth

26dB Bandwidth

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 d8m  Offset 26.81 ob & RBW 100 kHz Ref Level 26.01 dém  Offset 26.81 ob & RBW L MHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 108 SWT  10.1ms @ VBW 3MHz Mode Sweep
(@ 17K view (@ 17K view
M1[1] 13.22 dBm)| M1[1] 27.07 dBm)|
P, 5.73664900 GHz| 20 de 5.7295600 GHz
20 D2[1] 0.02 dB) D2(1] 1.91 dp|
36.36000 MHz 10 d 49.6000 MHz
10 de
OB D1 2168 d e e’ m ne
0db ” '8 \\
-10 dBm—t— T T T 0
| 20 d
20 d \ D2 -23.932 dBrm X LY
| | ¥
-30 de
-30 de |
" n ‘“dﬂiw
A bnsinptl| | [
-50 de
-50 de
0 d
-60 dBr
70 d
GCF 5.755 GHz 10001 pts Span 90.0 MHz GCF 5.755 GHz 10001 pts Span 160.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
1L 1 5.736649 GHz -13.22 dém 1L 1 5.72656 GHz -27.07 dém
pz| M1 1 36,36 MHz 0.02 d8 pz| M1 1 49.6 MHz 1.91 dB

| measuring...

™

| measuring...

99% Occupied Bandwidth

N/A

ka2
Ref Level 26.01 dém  Offset 26.81 ob & RBW L MHz
o Att 108 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk view
M1[1] 1.91 dBm|
20 df 5.74484100 GHz
Occ Bw 37.986201380 MHz|
10d
0 db \
-1 d i
-20 d W“'i I‘%\
_30 di 1
50 d
60 d
70 d
CF 5.755 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 5744641 GHz 1.1 dbm
TL 1 5.7357318 GHz -6.46 dBm Oce Bw 37.98620136 MHz
T2 1 5.7737181 GHz -7.42 dBm

)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth

| ) )

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 d8m  Offset 26.56 ob & RBW 100 kHz Ref Level 26.56 dém  Offset 26.56 ob & RBW L MHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 108 SWT  10.1ms @ VBW 3MHz Mode Sweep
(@ 17K view (@ 17K view
M1[1] 17.34 dBm)| M1[1] 28.34 dBm)|
. 5.7866480 GHz 20 df 5.7300720 GHzZ|
20 D2[1] 0.28 dB) D2(1] 0.47 dB)
76.0800 MHz| 10 dBm 88.4480 MHz
10 de
0db UZkE D1 -1.253 dam { .
-10 dem
-10-dBm—tr1
AL [T T T T ‘r \
e -20 d
20 d 3 "i _! \‘.\
D 27.253 dBnr
\ 30 derm 2 F 3
-30 de
s ‘ﬂ&mﬂw
“l L 4 g " " M
0 d
-50 de
60 d
-60 dBr
=70 de
GCF 5.775 GHz 10001 pts Span 160.0 MHz GCF 5.775 GHz 10001 pts Span 320.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 5.736648 GHz -17.34 dBm 1L 1 5.730072 GHz -28.34 dbm
Dz M1 1 76,08 MHz 0.28 d@ pz| M1 1 88,448 MHz 0.47 dB
[ ] measuring... g N 0 4 [ ] measuring... g i
0, . .
99% Occupied Bandwidth N/A
k2
Ref Level 26.56 dém  Offset 26.56 ob & RBW L MHz
o Att 108 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk view
M1[1] 1.79 dBm|
20d 5.7414270 GHz
Occ Bw 76.516348365 MHz
10 e
0 dB M1
- . - " . el
b A
-10 dém /
20d j
m m
-50 dem
60 de
=70 de
CF 5.775 GHz 10001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 5741427 GHz -1.75 dbm
TL 1 5.7363758 GHz -7.25 dbm Oce Bw 76.516348365 MHz
T2 1 5.8128922 GHz -8.37 dbm

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A2-4 of 11




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

<802.11ax HE20>

6dB Bandwidth

26dB Bandwidth

Spectrum

(=)

Ref Level 30.00 d8m Offset 26.83 db & RBW 100 kHz

Spectrum

(]

Ref Level 26.83 dBm

Offset 26.83 db & RBW 300 kHz

o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 108 SWT_ 10.1ms @ VBW 1MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 11.20 dBm)| M1[1] 30.41 dBm)|
P, 5.73536000 GHz| 20 de 5.73075200 GHz|
20 D2(1] 0.09 dB D2[1] 2.67 dB
18.94500 MHz 10 o 27.68800 MHz
10 de
L D1 -0.761 dam FrwT
0de fhw "
D1 -5.116 der i
-10
0 da | o o Y O TP P . '._|J > } k
20d \
-30 d 4
(WETITTTR AFTVREY
| e " o b4
-50 de
0 d
-60 dBr
=70 d
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
1L 1 5.73536 GHz -11.20 dBém 1L 1 £.730752 GHz -30.41 dBm
pz| M1 1 18,945 MHz -0.09 a8 pz| M1 1 27,688 MHz 2.67 dB

Measuring...

L JL )i [l

™

| measuring... |

99% Occupied Bandwidth

N/A

(=)

Ref Level 26.83 dBm
po Att 10 dB
[@ 17k view

Offset 26.83 db & RBW 300 kHz

SWT 10.1ms & VBW 1MHz Mode Sweep

M1[1] 0.18 dBm
5.74059540 GHz|

19.463053695 MHz

20 d

Occ By

N

-10

b

20 d

-50 df

-60 d

70 d

CF 5.745 GHz

Marker

Type | Ref | Trc |
ML 1

10001 pts

Span 50.0 MHz

X-value |
5.7405054 GHz

L 1 5.73509599 GHz -9.85 dBm
T2 1 5.75455004 GHz -9.35 dBm

| 1 )

¥-value |
0.18 dbm

Function | Function Result |

Occ Bw 19.463053695 MHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR491805E

<802.11ax HE40>

6dB Bandwidth

26dB Bandwidth

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 d8m  Offset 26.81 ob & RBW 100 kHz Ref Level 26.01 dém  Offset 26.81 ob & RBW L MHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 108 SWT  10.1ms @ VBW 3MHz Mode Sweep
(@ 17K view (@ 17K view
M1[1] 13.09 dBm)| M1[1] 22.94 dBm)|
P, 5.73577600 GHz| 20 de 5.7302960 GHz
20 D2[1] 0.26 dB) D2(1] 1.62 dp|
38.04300 MHz 10 d 48,5920 MHz
10 de
D1 3761 d
0db m
008 I
D1 -7.031 -10d \
-10d
\
-20d =
-20 df N
-30 de
-30 de
i s Lt ,..AM M.& | bt
-50 de
-50 de
0 d
-60 dBr
70 d
GCF 5.755 GHz 10001 pts Span 90.0 MHz GCF 5.755 GHz 10001 pts Span 160.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
1L 1 5.735776 GHz -13.09 dém 1L 1 5.730296 GHz -22.54 dbm
pz| M1 1 38,043 MHz -0.26 di pz| M1 1 48,532 MHz -1.62 dB

| measuring...

™

| measuring...

99% Occupied Bandwidth

N/A

ka2
RefLevel 26,81 dém  Offset 26.81 OB @ RBW L MHz
o Att 108 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk view
M1[1] 4.97 dBm
20 df 5.73814200 GHz
Occ Bw 38.856114389 MHz|
10 di T
.
0dB fdﬂmm.u.w o
-10 df
-20 de L
30d L |y
50 d
60 d
70 d
CF 5.755 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 5738142 GHz 4.97 dbm
1 1 5.735322 GHz -4.79 dBm Occ Bw 38.856114389 MHz
T2 1 57741781 GHz -2.49 dBm

)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

<802.11ax HE80>

6dB Bandwidth

26dB Bandwidth

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 d8m  Offset 26.56 ob & RBW 100 kHz Ref Level 26.56 dém  Offset 26.56 ob & RBW L MHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 108 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 17.89 dBm)| M1[1] 29.73 dBm)|
o 5.7357200 GHz| 20 d 5.7204320 GHz|
20 D2(1] 0.02 dB D2[1] 1.92 dB|
77.9680 MHz 10 dBm 89.2160 MHz
10 de
. T oo
10 dom / 1
10 dBm—tp 1 _
palil il L L - o0 d I \
20d ¥ |0
D2 -26.065 dBmr , -u
-30 dBr
Lo b ‘\ "M b |t ‘
0 d
-50 de
60 d
-60 dBr
=70 de
GCF 5.775 GHz 10001 pts Span 160.0 MHz GCF 5.775 GHz 10001 pts Span 320.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
1L 1 5.73572 GHz -17.89 dBém 1L 1 £.729432 GHz -29.73 dém
pz| M1 1 77,958 MHz -0.02 di pz| M1 1 89,216 MHz 1.92 dB

] measuring... G4

™

] measuring... @

99% Occupied Bandwidth

N/A

(=)

Ref Level 26.56 dBm

Offset 26.56 dB @ RBW 1 MHz

o att 108 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk view
M1[1] 1.84 dBm|
20d 5.7455430 GHz
Occ Bw 77.836216378 MHz
10 de }

-10 dBm

M
0 dBm—— ¥ NPT Y T PR F YT $ Y o
-

-50 dBm

60 de

=70 de

CF 5.775 GHz 10001 pts Span 120.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 5745543 GHz 1.84 dbm
1 1 5.7357758 GHz -4.65 dBm Occ Bw 77.836216378 MHz
T2 1 58136121 GHz -6.04 dBm

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Test Result of Power Spectral Density|
<802.11a>

Maximum Power Density Plot (dBm/MHz)

- m
Spectrum v
Ref Level 30.00 dBm  Offset 25.70 dB @ RBW 300 khz
o att 2008 @ SWT_ 20ms @ VBW _1MHz Mode Sweep

(@ 1Rm Max

M1[1] 7.69 dBm
5.7923430 GHz

CF 5.785 GH:

4~

1001 pts Spon 50.0 MHz

Note:

1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

2. The test plot is showing a bin by bin combined result mathematically adds two traces.

<802.11n HT20>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm Offset 25,70 d8 & RBW 300 kHz
po Att 20 dB & SWT 20ms @ VBW 1 MHz  Mode Sweep
|@ 1Rm Max
M1[1] 7.07 dBm)|
5.7386060 GHz|
20 dBm
10 di
048
R A% PRI IS
a0 ] . b -
= i T
¥ ‘L\
e ot oy
" iy,
P bl
-S0d
-60 d
CF 5.745 GHz 1001 pts Span 50.0 MHz
- m— —
[ BECRRE ]
Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491805E

<802.11n HT40>

Maximum Power Density Plot (dBm/MHz)

o ‘ml
Spectrum l |

Ref Level 30.00 dBm Offset 25.70 d® & RBW 300 kHz
p ALt 20 dB & SWT 20ms & VBW 1MHz Mode Swesp
(@ 1Rm Max

M1[1] 10.09 dBm)|

5.7386200 GHz
20 dBm

7 T e N“} ROV W VIR W)
I/

-20 } | |

f .
308 - ¢
S0
-60 dB
CF 5.755 GHz 1001 pts Span 100.0 MHz
] ] WD e
Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.
<802.11ac VHT80>
Maximum Power Density Plot (dBm/MHz)
Ref Level 30.00 dBm Offset 25,70 d8 & RBW 300 kHz
po Att 20 dB & SWT 20ms @ VBW 1 MHz  Mode Sweep
@ 1RmM Max
M1[1] . 1:z:'J‘u ngw
20 dBm . -
10 dei
048
-10 v
] T S NURY N o) [T L“ e e, Y L WYY ¥}
-20 ‘ | T
-30d 'Jf .‘L
WP PO .
-S0d
-60 d
CF 5.775 GHz 1001 pts Span 120.0 MHz |
] NHNRERED
Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.
TEL: 886-3-327-0868 Page Number 1 A2-9 of 11

FAX: 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR491805E

<802.11ax HE20>
Maximum Power Density Plot (dBm/MHz)
Spectrum Iu_?‘
Ref Level 30.00 dBm Offset 25.70 d® & RBW 300 kHz
p ALt 20 dB & SWT 20ms & VBW 1MHz Mode Sweep
|@ 1Rm Max
mi[1] 7.45 dBm)|
5.7835510 GHz
20 dBm
10 di
od -
5 o e
7 \
-20 %
/ }
" 4 y
. 1’“}‘4 g b
-50
-60
CF 5.785 GHz 1001 pts — Span 50.0 MHz
] A e
Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.
<802.11ax HE40>
Maximum Power Density Plot (dBm/MHz)
Ref Level 30.00 dBm Offset 25,70 d8 & RBW 300 kHz
po Att 20 dB & SWT 20ms @ VBW 1 MHz  Mode Sweep
@ 1RmM Max
M1[1] . U:Ul dl‘,!m
20 dBm -
10 dei
048
-8 ,m'\-‘u-\,uw RNV PRI KRR
-20 f l
30 . k
i . ”w‘“"r’ tl\l“'w
-S0d
-60 d
CF 5.755 GHz 1001 pts Span 100.0 MHz |
] [T ]
Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2.

The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR491805E

<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm Offset 25.80 d® & RBW 300 kHz
p ALt 20 dB & SWT 20ms & VBW 1MHz Mode Sweep
|@ 1Rm Max
mi[1] 12.67 dBm
5.748630 GHz
20d
10 di
o8
-
IJJ‘. Voo bbbt AUt s At A b Ak
20 ‘ ! ‘I
-30 de !
/ |
e L
S0
-60 dB|
CF 5.775 GHz 1001 pts Span 120.0 MHz
] WD e
Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR491805E

Appendix B. AC Conducted Emission Test Results

Temperature : 23.5~27.3C
Relative Humidity : (48.0~62.2%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of B4
FAX: 886-3-327-0855



EUT Information

Report No. FR491805E

Report NO : 491805
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
90T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
% iz .
£ 504 T CISPR22-Ave Limitat Main Parts
[ ) TS SO L SR NV VTV DUUNT O SOV }
> T % L/
g Lol WA TIL & o i S oW
» b L )
i ) ¢
30+
201
10+
0 } } —t———— } —t———— } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.434000 32.25 47.18 1493 | L1 FLO 19.9
0.434000 45.84 57.18 11.34 | L1 FLO 19.9
0.486000 31.78 46.24 14.46 | L1 FLO 19.9
0.486000 45.16 56.24 11.08 | L1 FLO 19.9
0.522000 26.78 46.00 19.22 | L1 FLO 19.9
0.522000 44,57 56.00 11.43 | L1 FLO 19.9
0.590000 29.05 46.00 16.95 | L1 FLO 19.9
0.590000 42.95 56.00 13.05 | L1 FLO 19.9
0.698000 26.59 46.00 1941 | L1 FLO 19.9
0.698000 38.47 56.00 1753 | L1 FLO 19.9
0.910000 26.96 46.00 19.04 | L1 FLO 19.9
0.910000 41.49 56.00 1451 | L1 FLO 19.9
1.030000 23.85 46.00 22.15 | L1 FLO 19.9
1.030000 41.49 56.00 1451 | L1 FLO 19.9
1.190000 29.82 46.00 16.18 | L1 FLO 19.9
1.190000 42.11 56.00 13.89 | L1 FLO 19.9
1.410000 27.07 46.00 18.93 | L1 FLO 19.9
1.410000 40.73 56.00 15.27 | L1 FLO 19.9
1.534000 25.29 46.00 20.71 | L1 FLO 19.9

B2 of B4



1.534000 41.12 S 56.00 14.88 | L1 FLO 19.9
2.090000 --- 23.70 46.00 22.30 | L1 FLO 20.0
2.090000 38.98 --- 56.00 17.02 | L1 FLO 20.0
2.558000 --- 27.30 46.00 18.70 | L1 FLO 20.0
2.558000 42.19 --- 56.00 1381 | L1 FLO 20.0
3.634000 --- 25.23 46.00 20.77 | L1 FLO 20.0
3.634000 38.86 --- 56.00 1714 | L1 FLO 20.0
4.014000 --- 24.61 46.00 21.39 | L1 FLO 20.0
4.014000 38.13 --- 56.00 17.87 | L1 FLO 20.0
4.834000 --- 25.33 46.00 20.67 | L1 FLO 20.0
4.834000 36.07 --- 56.00 19.93 | L1 FLO 20.0
11.690000 --- 27.95 50.00 22.05 | L1 FLO 20.1
11.690000 41.66 --- 60.00 1834 | L1 FLO 20.1
13.142000 --- 30.66 50.00 19.34 | L1 FLO 20.1
13.142000 45.05 --- 60.00 14.95 | L1 FLO 20.1
14.378000 --- 29.89 50.00 20.11 | L1 FLO 20.1
14.378000 42.87 --- 60.00 1713 | L1 FLO 20.1
15.266000 --- 29.68 50.00 2032 | L1 FLO 20.1
15.266000 42.05 --- 60.00 1795 | L1 FLO 20.1
16.518000 --- 31.16 50.00 18.84 | L1 FLO 20.1
16.518000 43.21 --- 60.00 16.79 | L1 FLO 20.1

Report No.

FR491805E

B3 of B4



Report No. FR491805E

EUT Information

Report NO : 491805
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001

Q0T

80+

70+

1 CISPR22-QP LimitatMain Ports
&0 -\ |

Level in dBuV
n
(]

0 t ———t—t—— t ———

150k 300 400500 800 1M 2M 3M 4AM5M 6 8 10M 20M  30M

Frequency inHz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.446000 30.03 46.95 16.92 | N FLO 19.9
0.446000 42.00 56.95 14.95 | N FLO 19.9
0.494000 31.43 46.10 14.67 | N FLO 19.9
0.494000 41.04 56.10 15.06 | N FLO 19.9
0.522000 25.32 46.00 20.68 | N FLO 19.9
0.522000 41.05 56.00 14.95 | N FLO 19.9
0.598000 28.25 46.00 17.75 | N FLO 19.9
0.598000 39.26 56.00 16.74 | N FLO 19.9
11.866000 24.24 50.00 25.76 | N FLO 20.1
11.866000 38.11 60.00 21.89 | N FLO 20.1
13.074000 26.09 50.00 2391 | N FLO 20.1
13.074000 41.64 60.00 18.36 | N FLO 20.1
14.326000 24.29 50.00 2571 | N FLO 20.1
14.326000 40.87 60.00 19.13 | N FLO 20.1
15.322000 25.36 50.00 24.64 | N FLO 20.2
15.322000 40.19 60.00 19.81 | N FLO 20.2
16.506000 27.24 50.00 2276 | N FLO 20.2
16.506000 40.68 60.00 19.32 | N FLO 20.2
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samanas. FCC RADIO TEST REPORT Report No. : FR491805E

Appendix C.Radiated Spurious Emission Test Data

Temperature : 18~26°C
Test Engineer : Jacky Hung and White Hou
Relative Humidity : 50~70%
Note symbol
-L Low channel location
-R High channel location
TEL: 886-3-327-0868 Page Number : Cl of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

C1l. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU = Remark
(GHz) Rate
Mode 1 U-NII-3 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 2 U-NII-3 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 3 U-NII-3 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 4 U-NII-3 5.725-5.85 1 802.11n HT20 149 5745 MCSO0 - -
Mode 5 U-NIl-3 | 5.725-5.85 1 802.11n HT20 157 5785 MCSO0 - -
Mode 6 U-NII-3 | 5.725-5.85 1 802.11n HT20 165 5825 MCSO0 - -
Mode 7 U-NII-3 5.725-5.85 1 802.11n HT40 151 5755 MCSO0 - -
Mode 8 U-NII-3 5.725-5.85 1 802.11n HT40 159 5795 MCSO0 - -
Mode 9 U-NII-3 5.725-5.85 1 802.11ac VHT80 155 5775 MCSO0 - -
Mode 10 U-NII-3 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 Full -
Mode 11 U-NII-3 5.725-5.85 1 802.11ax HE20 157 5785 MCSO0 Full -
Mode 12 U-NII-3 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 Full -
Mode 13 U-NII-3 5.725-5.85 1 802.11ax HE40 151 5755 MCSO0 Full -
Mode 14 U-NII-3 5.725-5.85 1 802.11ax HE40 159 5795 MCSO0 Full -
Mode 15 U-NII-3 5.725-5.85 1 802.11ax HES8O 155 5775 MCSO0 Full -
Mode 16 U-NII-3 5.725-5.85 1 802.11ax HE20 165 5825 MCSO Full LF
Mode 17 U-NII-3 5.725-5.85 1 802.11ax HE20 165 5825 MCSO Full SHF
TEL: 886-3-327-0868 Page Number : C2 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 @ 5602.03 49.12 68.20 -19.08 H Peak Pass - Band Edge

1
802.11a 149 | 17235.00 47.38 68.20 -20.82 H Peak Pass - Harmonic
802.11a 157 5924.76 50.85 68.38 -17.53 H Peak Pass - Band Edge

2
802.11a 157 | 17355.00 48.00 68.20 -20.20 \% Peak Pass - Harmonic
802.11a 165 5938.00 50.95 68.20 -17.25 H Peak Pass - Band Edge

3
802.11a 165 | 17475.00 47.00 68.20 -21.20 \% Peak Pass - Harmonic
802.11n HT20 @ 149 5628.86 49.00 68.20 -19.20 H Peak Pass - Band Edge

4
802.11n HT20 | 149 | 17235.00 48.41 68.20 -19.79 \Y Peak Pass - Harmonic
802.11n HT20 | 157 5925.42 50.61 68.20 -17.59 \Y Peak Pass - Band Edge

5
802.11n HT20 | 157 | 17355.00 48.21 68.20 -19.99 H Peak Pass - Harmonic
802.11n HT20 | 165 5940.25 50.80 68.20 -17.40 \Y Peak Pass - Band Edge

6
802.11n HT20 | 165 | 17475.00 47.49 68.20 -20.71 \Y Peak Pass - Harmonic

TEL: 886-3-327-0868 Page Number : C3 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11n HT40 151 5926.41 50.67 68.20 -17.53 \% Peak | Pass - Band Edge
7
802.11n HT40 151 - - - - - - - - Harmonic
802.11n HT40 159 5933.42 50.77 68.20 -17.43 \% Peak | Pass - Band Edge
8
802.11n HT40 159 - - - - - - - - Harmonic
802.11ac VHT80 | 155  5936.00 50.61 68.20 -17.59 \ Peak Pass - Band Edge
9
802.11ac VHT80 | 155 - - - - - - - - Harmonic
802.11ax HE20 149 5626.97 50.09 68.20 -18.11 \ Peak Pass Full ' Band Edge
10
802.11ax HE20 149 17235.00 46.80 68.20 -21.40 H Peak Pass Full Harmonic
802.11ax HE20 157 = 5931.69 51.13 68.20 -17.07 \ Peak Pass Full | Band Edge
11
802.11ax HE20 157 = 17355.00 47.28 68.20 -20.92 \ Peak Pass Full Harmonic
TEL: 886-3-327-0868 Page Number : C4 of C73

FAX: 886-3-327-0855




ssarran s, FCC RADIO TEST REPORT Report No. : FR491805E
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
802.11ax HE20 165 | 5937.00 51.44 68.20 -16.76 H Peak | Pass | Full | Band Edge
12
802.11ax HE20 165 | 17475.00 46.95 68.20 -21.25 H Peak Pass Full | Harmonic
802.11ax HE40 151 | 5930.89 50.62 68.20 -17.58 H Peak | Pass @ Full | Band Edge
13
802.11ax HE40 151 - - - - - - - Full | Harmonic
802.11ax HE40 159 @ 5929.23 50.94 68.20 -17.26 V Peak Pass Full ' Band Edge
14
802.11ax HE40 159 - - - - - - - Full | Harmonic
802.11ax HE80 155 | 5934.78 51.03 68.20 -17.17 H Peak Pass Full ' Band Edge
15
802.11ax HE80 155 - - - - - - - Full | Harmonic
16 WLAN 5G Tx LF 165 42.61 33.84 40.00 -6.16 V Peak Pass - LF
17 WLAN 5G Tx SHF @ 165 @ 39625.00 47.26 74.00 -26.74 V Peak Pass - SHF
TEL: 886-3-327-0868 Page Number : C5 of C73

FAX: 886-3-327-0855




samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental

- Lovel dBuvim) , - Lovel dBubi)
140 PERR_BEALTo-24 140

- |

/ 1225

’ / w5
0

) 0 e I B T i EARLM
52' 1 2 TRy
bt TRy 'rmnﬂ.“ I‘n. FUIVI. ALLA‘ ‘JVH"‘W IR 52. .
350 WWWM Wi i
- quumwwwww
1 -
Peak
17!
5600 5629, 5658. 5687, 5716. 5745
Frequency (Hz)
1000 0. 340, 4600, 5800, 7000
Site  : @3CHI3-HY Frequency (MHz)

Condition: PEAK_BE(B4)_16-24 3n HORN_9128D 1326 HORTZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHI3-HY

Condition: PEAK(UNII) 3m HORN 91200 1326 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I 1030. D30kHz VBH: 3008 60k SHT-Auto

Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :

PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1560263 49.12 68.20 -19.08 42.63 33.81 10.32 36.84 0.00 109 1ol PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.90 43.93 68.87 -19.94 42.20 33.21 10.38 36.86 0.00 180 181 PEAK - .

3 5706.8@ 51.35 106.88 -55.53 44.14 33.64 10.44 36.87 0.00 180 181 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5721.66 56.26 114,57 -58.31 48.95 33.73 10.45 36.87 @.80 180 161 PEAK 1 5745.00 100,95 =-==en ==--m- 93.43 33.91 10.49 36.88 @.80 108 181 PEAK
" Level (dBuV/m)
1225
10!
1
85
700
AVG_84
52!
% S Y Bl
50 ——
Avg Blank .
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 93.84 ---men -meeee 86.41 33.84 10.47 36.58 .00 189 181 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C6 of C73



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Vertical Fundamental

1o Lavel[dBuVim) 1 1oLevel (dBuim)

13l PEAR_BETBALT6-22 13

1225 / 12251

1 10 .

815 [M
85

0

3 T S e N [ L L] EAK{NI)
¥

% P u‘_‘u‘Al"AJll‘mi." IR 0

35" WMWWMMW et
15 Qo™

1.

Peak

11!

5600 5629, 5658, 5687. 5716, 5745

Frequency (Mz)
1000 20, 0, 4600, 5800 00
Site  : B3CHI3-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 n HORN 91280 1326 VERTICAL

+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : B3CHI3-HY

Condition: PEAK(UNII) 3m HORN 91200 1326 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1030. D30kHz VBH: 3008 800k SHT-Auto

Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :

PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1S3 4382 68.20 -19.33 4212 3.8 10.37 3685 0.00 295 256 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.91 49.35 69.62 -20.27 42.61 33.22 10.38 36.86 @.08 295 256 PEAK - .

3 5719.77 57.81 118.74 -52.93 5@.51 33.72 10.45 36.87 @.00 295 256 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572079 53.87 112.59 -58.72 46.57 33.72 10.45 36.87 @.88 295 256 PEAK 1 5745.00 101,67 =-=mvn ==-ems 94,15 33.91 10.49 36.88 @.B@ 295 256 PEAK
" Level (dBuV/m)
1225
10!
1
85
700
AVG_84
52!
J: _,—nnﬁ—ﬂ-‘wh
50 ——
Avg Blank "
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 94,29 =-emes -meeee 86.77 33.91 10.49 36.88 .00 295 256 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C7 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R lf] | | — [
0 AVG 54 0 AVG 54
“M"ww g . asakd et - b, e el WWMWWWWHJM
Peak 350 30
Avg 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHL3-HY Site + BICHI3-HY
Condition: PEAK(UNIT) 3m HORN 91260 1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN 91260 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1149000 46.64 74.60 -27.36 47.80 30.0@ 16.03 S6.04 @.56  -- -- PEAK 1 1149.08 45.57 74.80 -28.13 46.32 30.80 16.83 56.84 .56 - -- PEAK
11723509 47.38 68.20 -20.82 44.73 3B.70 19.67 56.52 6.8 -- -- PEAK 1 17235.08 46.68 68.20 -21.51 44.63 38.70 19.67 56.52 0.6 -- -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C8 of C73




samonas. FCC RADIO TEST REPORT

Report No. : FR491805E

Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} 0 Level(dBuVim)
145 1825
B15 B4
14.47G e 1l
AVG 54 AVG 54
~14.5G 528 !
113 i
14n 1475, 1462, 14480, 14, 14500 1én 1415, 1482 14448, 140, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIS-HY Site: B3CHI3-HY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL
1 HI.MI{HB!IWII]} 0 Level(dBuVim)
145 1825
B15 B4
17.7G 00 100
AVG 54 AVG 54
~18G 528 !
Avg kil o kil
113 i
11 11780, 17820, 17800, 11840, 18000 1110 11780, 17820, 17800, 17840, 19000
Frequency (MHz) Frequency (MHz)
Site: B3CHIS-HY Site: B3CHI3-HY

Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL

Conditon: AVG 54 3n HORN 31260 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C9 of C73




samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
125 | 115
ANE il
- P 10
815
// bl
70
To0— L] 4 LA EARINI)
a " . ! Y .m‘n_va " :Au PUEWY gaallY
bbb L bl 5! sy
3510 WWWWWMW
MW"M
350 L
11!
Peak
1!
5600 5637. 5674. 571, 5748, 5785
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNIE) 3m HORN 31260 1326 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ R8I 1030. D30kHz VBH: 3008 60k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
156341 4379 68.20 -19.41 42.14 .14 1035 3685 0.00 109 104 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.14 43.24 68.30 -20.06 41.52 33.20 10.38 36.86 0.00 180 184 PEAK - .
3 5701.20 49.91 105.54 -56.53 4L1.84 33.61 10.43 36.87 0.00 180 184 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 572099 56.21 113.86 -62.85 42,99 33.73 10.45 36.87 @.80 180 164 PEAK 1 5785.00 101,98 --=mvn -=-n-- 94,26 34.89 10.52 36.89 @.B@ 108 184 PEAK
4o L8vel (dBuVim)
1225
10
5
00
AVG_54
52
% N P Py
50 ——
Avg Blank I
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 94,99 --eees -meeee §7.31 34.66 10.51 36.89 .00 189 104 AVERAGE
TEL: 886-3-327-0868 Page Number : C10 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
1o Level (dBuvim)
- -
Iﬂ.‘ﬂ
708 \W A BE(B)_16.24)
k1Y
Peak f Blank
5785 5818, 5851, 5684, 5017, 5950
Fraquency (MHz)

Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_3128D 1326 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 43.32 110.89 -62.57 40.35 34.32 10.56 36.91 @.80 le@ 184 PEAK
5873.44 49.47 105.64 -56.17 41.42 34.39 10.57 36.91 @.80 le@ 184 PEAK
5924.76 50.85 68.38 -17.53 42.68 34.50 10.59 36.92 0.8 le@ 184 PEAK
5046.70 50.44 68.20 -17.76 42.27 34.50 10.68 36.93 @.00 le@ 184 PEAK

e ra e

TEL: 886-3-327-0868 Page Number : C11 of C73
FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Vertical Fundamental
. Level (dBuVim) 1 1oLevel (dBuim)
13l PERR_BETBALT6-22 13
1225 | 175
anE =

’ / w5
0

! 1 S 0 Y | L L[ EAK(UNI))
B i inebiitoies oy et b Pl A o ‘
3 " o e kb v
11! 0
Peak

1.

5600 5637, 5674, 5711, 5748, 5785
Frequency (WHz)
1000 200, 3400, 4600, 5800, 7000
Site  : @3CHI3-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 n HORN 91280 1326 VERTICAL

+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : B3CHI3-HY

Condition: PEAK(UNII) 3m HORN 91200 1326 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 SE3LI7 M9.41 68.20 -18.79 4278 P13 1035 3685 0.00 262 258 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.43 43.44 69.26 -20.82 4L.71 33.21 10.38 36.86 @.08 262 258 PEAK -
3 5708.27 43.67 105.28 -56.61 41.51 33.60 10.43 36.87 @.00 262 258 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572044 43.42 111.79 -63.37 4L.12 33.72 10.45 36.87 @.88 262 258 PEAK 1 5785.00 102,88 ---=-n -=---- 94,40 34.86 10.51 36.89 6.8 262 258 PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
52!
% e e
50 ——
Avg Blank "
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 578500 95,61 ---men -meeee §7.89 34.69 10.52 36.89 .80 262 258 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C12 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Vertical Fundamental
1w Level (dBuVim)
- |
105 .
Iﬂ.‘H_H
s \”w EN BER, 1524
Y b1 34
N " STV P TIT TP NV TR o
k13
11
Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Fraquency (MHz)
Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.47 4§.51 112.62 -63.51 40.54 3432 10.56 36.91 @.08 262 258 PEAK
1 5871.79 50.54 106.10 -55.56 42.49 3439 10.57 36.91 @.08 262 258 PEAK
30592476 49.24 68.38 -19.14 4L.07 3450 10.59 36.92 0.8 262 258 PEAK
4 5927.23 49.92 68.20 -18.28 4L.75 34.50 10.59 36.92 0.8 262 258 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C13 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Vertical
1 HLml(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 VG 54
“WMWWWM\WW L b A MMW:“‘M B i i b M‘W-mewww‘“wmw‘ MWH"‘L“"‘M
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHL3-HY Site + BICHI3-HY
Condition: PEAK(UNIT) 3m HORN 91260 1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN 91260 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1157008 45.71 74.60 -28.29 46.39 33.72 16.88 S6.04 6.56  -- -- PEAK 1 11570.08 45.95 74.00 -28.85 46.63 38.72 16.88 56.84 .56 - -- PEAK
11735509 47.98 68.20 -20.22 45.32 33.82 19.76 56.72 6.8 -- -- PEAK 2 17355.00 48.08 68.20 -20.20 45.34 38.82 19.76 56.72 0.6 -- -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C14 of C73




samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Vertical
meeI{dBqu] M“I.ml[dBﬂWm}
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg R T T T T il i i
118 !
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: BBCH-HY Site: BBOHIHY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL
meeI{dBqu] M“I.ml[dBﬂWm}
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
Avg il -~ — il
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: BBCH-HY Site: BBOHIHY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C15 of C73



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental

gLl BV Lol

1
1

\\ 1225

700 PEAK BE(B4).16-24)
‘m\% 1 1 S 0 O | i L[ EAK(UNI))
5. \“‘"Mw“-;u,m e PRI R “
3 M%MMW i
B R I it
1! N
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 200, 3400, 4600, 5800, 7000
Site  : G3CHI3-HY Frequency (MHz)

Condition: PEAK_BE(B4)_16-24 3n HORN_9128D 1326 HORTZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHI3-HY

Condition: PEAK(UNII) 3m HORN 91200 1326 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I 1030. D30kHz VBH: 3008 60k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 585275 60.98 115.93 -55.85 5211 34.31 1055 36.99 0.00 109 104 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5874.50 51.38 105.34 -53.96 43.32 34.40 10.57 36.91 0.00 189 184 PEAK - .
3 5924.25 5.83 68.75 -18.72 4L.86 34.50 10.59 36.92 0.00 189 184 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5933.08 50.95 68.20 -17.25 42.78 34.50 10.60 36.93 @.80 189 164 PEAK 1 5825.00 102,08 ---=-n -=---- 9411 3424 1055 36.99 6.8 109 184 PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
52!
IR “—”"_'th_ﬂf
350 p—
| i
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5B25.80 94,48 ---men -meee- 86.59 34.24 10.55 36.98 .00 169 104 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
14“Lewel(dlm\ﬂm) 4o L8vel (dBuVim)
1225 \\ 12251
o ,*\1 10
815
\ e s
708 PEAK BE(B4) 16.24)
V‘ww (1T | S e 4 LA EA(UNI
52! bl 4
b A s AotV AT g ot 0 o
- R — B
o [o— e
11!
Peak
1.
5825 5850, 5875, 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : BICHI3-HY
Condition: PEAK(UNII) 3m HORN 91200 1326 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBG'M_OOOH'IZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 585488 50.60 11108 -60.48 42.63 34.32 1055 36.91 0.00 287 256 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5874.50 50.66 105.34 -54.68 42.60 34.40 10.57 36.91 0.8 287 256 PEAK - .
3 592433 49.81 6B.66 -19.65 40.84 34.50 10.59 36.92 0.00 287 256 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5927.63 49.76 68.20 -18.44 41.59 34.50 10.59 36.92 @.8a 287 256 PEAK 1 5825.00 102,43 =-=men ==-ee- 94,53 34.25 10.55 36.99 6.8 287 256 PEAK
4o L8vel (dBuVim)
1225
10!
875
00
AVG_54)
7
35 ‘—"_'”"_"'MWJ
. | ="
Avg Blank -
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.80 95.85 ----en -meee- §7.16 34.24 10.55 36.98 0.60 287 256 AVERAGE
TEL: 886-3-327-0868 Page Number : C17 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Vertical
1 HLml(d&Mm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
AVG 54 AVG 54
525 7 2 52 1 7
T PR Sy P S ~ MWWMM“MWM
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHL3-HY Site + BICHI3-HY
Condition: PEAK(UNIT) 3m HORN 91260 1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN 91260 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 11650.08 45.43 74.60 -28.57 46.27 33.5¢ 16.14 56.04 6.6  -- -- PEAK 1 11650.08 46.73 74.80 -27.27 47.57 38.50 16.14 56.04 056 - -- PEAK
11747500 46.63 68.20 -21.57 44.12 3B.80 19.85 56.93 @.79 - -- PEAK 2 17475.08 47.08 68.20 -21.20 44.49 38.80 19.85 56.93 479 - -- PEAK
TEL: 886-3-327-0868 Page Number : C18 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Vertical
meeI{dBqu] M“I.ml[dBﬂWm}
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg bl = bt St S %0 e
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: BBCH-HY Site: BBOHIHY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL
meeI{dBqu] M“I.ml[dBﬂWm}
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
Avg kil - kil —— ‘
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: BBCH-HY Site: BBOHIHY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C19 of C73




samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
10! 10 1
815
875
70 W
o 7 I 1 e s EAKUM)
3
52' 4 et Im IR FIrT 1
i b S g i ohiablreriy . o
- b g
ot 1Ll st i
350
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
Condition: PEAK(UNII) 3m HORN 91200 1326 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBG'M_OOOH'IZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE28.86 49.80 68.20 -19.20 4238 33.12 1035 36.85 0.00 109 185 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.83 46.81 68.22 -21.41 40.69 33.20 10.38 36.86 0.00 180 185 PEAK -
3 5707.59 52.64 107.33 -54.69 45.42 33.65 10.44 36.87 0.00 189 185 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572079 56.73 112.59 -55.86 49.43 33.72 10.45 36.87 @.80 180 165 PEAK 1 5745.00 101,55 ====en ==-e-- 94,12 33.84 10.47 36.88 @.8@ 108 185 PEAK
4o L8vel (dBuVim)
1225
10!
1
875
00
AVG_54)
7
% P P "
5.0 ————
Avg Blank "
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 94,83 ---men -meeee 86.55 33.88 10.48 36.58 .00 189 185 AVERAGE
TEL: 886-3-327-0868 Page Number : C20 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Vertical Fundamental
. Level (dBuVim) 1 1oLevel (dBuim)
13l PEAR_BETBALT6-22 13
1225 /‘ 12251
1% 1 1

’ Mf w5
0

1 S 8 O | L] 1y EAK(UNI))
i 1 —
R * A A i 52! i gl ”
ki3 \M“‘W"‘JM
35l e
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Frequency (Miz)
1000 200, 3400, 4600, 5800, 7000
Site  : @3CHI3-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 n HORN 91280 1326 VERTICAL

+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : B3CHI3-HY

Condition: PEAK(UNII) 3m HORN 91200 1326 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1564539 43.66 68.20 -13.54 4L.% 3318 10.37 36.85 0.0 328 159 PENK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.32 47.18 68.43 -21.25 40.46 33.20 10.38 36.86 @.08 328 259 PEAK - .
3 5702.37 51.32 105.86 -54.54 44,15 33.61 10.43 36.87 0.0 328 259 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 5720.86 52.91 118.94 -58.03 45.61 33.72 10.45 36.87 @.88 328 259 PEAK 1 5745.00 101,49 =-=men =meeee 94,06 33.84 10.47 36.88 6.8 328 259 PEAK
" Level (dBuVim)
1225
10!
1
875
700
AVG_54)
52!
e e |
5 I Lo e
e
Avg Blank .
i
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHL3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 9486 ------ ------ 86.63 33.84 10.47 36.88 @.88 328 259 AVERAGE
TEL: 886-3-327-0868 Page Number : C21 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Vertical
1 HLmI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
AVG 54 AVG 54
525 T 7 52 ] o 7
R T R T A b b iy i, il i
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHL3-HY Site + BICHI3-HY
Condition: PEAK(UNIT) 3m HORN 91260 1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN 91260 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1149000 47.65 74.60 -26.95 47.50 30.0@ 16.3 S6.04 @.56  -- -- PEAK 1 1149.08 45.63 74.00 -28.37 46.88 30.80 16.83 56.84 .56 - -- PEAK
11723509 46.39 68.20 -21.81 43.74 3B.70 19.67 56.52 6.8 -- -- PEAK 1 17235.08 48.41 68.20 -19.79 45.76 38.70 19.67 56.52 0.6 -- -- PEAK
TEL: 886-3-327-0868 Page Number : C22 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT

Report No. : FR491805E

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg /1 e i o e it e il - e e e
115 Ik
1un 147, 1482, 14488, 14y, 14500 1n 147, 148 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site  BICHI3AY Site BACHI3AY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
Avg % Ry -
115 Ik
11700 1180, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (WHz) Frequency (MHz)
Site  BICHI3AY Site BACHI3AY

Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL

Conditon: AVG 54 3n HORN 31260 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C23 of C73




samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 140
125 | 115
ANE il
10} ["‘“ "
815
/,/ bl
70
(1T | N e 1 4 LA EA(UNI
5 ! 3 M i : m—“a e
Mt Aol Ll ¥ 52. | ; J'
35" q .Mwww-w‘””“"“ st '
351 g
11!
Peak
1!
5600 5637. 5674. 571, 5748, 5785
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNIE) 3m HORN 31260 1326 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ R8I 1030. D30kHz VBH: 3008 60k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 5630.53 49.28 68.20 -18.92 42.66 33.12 10.35 36.85 0.00 109 188 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.51 46.77 68.58 -21.81 40.65 33.20 10.38 36.86 0.00 180 183 PEAK - .
3 5708.41 50.29 187.56 -57.27 43.67 33.65 10.44 36.87 0.00 180 183 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572025 47.88 111.37 -63.49 40.58 33.72 10.45 36.87 @.80 100 168 PEAK 1 5785.00 101,81 =-=mvn ==-eme 94,04 3413 10.53 36.89 @.8@ 108 168 PEAK
4o L8vel (dBuVim)
1225
10
5
00
AVG_54
52
e
350 ——
P N
Avg Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 94,94 ---ees ameeee §7.26 34.66 10.51 36.89 .60 169 188 AVERAGE
TEL: 886-3-327-0868 Page Number : C24 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Fundamental

1o Level (dBuvim)

- -

Iﬂ.‘ﬂw\

708 A BE(B)_16.24)

o M"”""‘ S R 7.-,, PR PO Q‘A )

k1Y
Peak f Blank

5785 5818, 5851, 5684, 5017, 5950

Fraquency (MHz)

Site  : BICHLI-HY
Condition: PEAK_BE(B4)_16-24 3n HORN_9128D 1326 HORTZONTAL

e ra e

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 43.80 110.89 -62.89 40.83 34.32 10.56 36.91 @.00 le@ 188 PEAK
5874.60 49.58 105.31 -55.73 4L.52 34.40 10.57 36.91 @.80 le@ 188 PEAK
5924.26 49.17 68.75 -19.56 4l.6@ 34.50 10.59 36.92 @.80 le@ 188 PEAK
5046.43 50.28 68.20 -17.92 42.11 34.50 10.68 36.93 @.80 le@ 188 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C25 of C73
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Pol. Vertical Fundamental
. Level (dBuVim) 1 1oLevel (dBuim)
13l PERR_BETBALT6-22 13
1225 | 175
anE =

’ ﬁ/ w5
0

'.’9..._L|_!_,|-|._—!U_r—| LT 1 L J‘\ [M
o _— - Vi
Aol .r..‘"nu,.k.' ymleegl (AT A Ry e b o
35" et ‘
T
1.
Peak
1.
5600 5637, 5674, 5741, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : @3CHI3-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 n HORN 91280 1326 VERTICAL

+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : B3CHI3-HY

Condition: PEAK(UNII) 3m HORN 91200 1326 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1S538 49.96 68.20-18.24 4331 B4 10.36 36.85 0.0 3 253 PENK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.88 47.99 68.85 -20.86 41.26 33.21 10.38 36.86 0.08 386 263 PEAK - .
35702.12 43.41 105.79 -57.38 4L.24 33.61 10.43 36.87 0.00 386 263 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 572007 47.78 118.95 -63.25 40.40 33.72 10.45 36.87 @.80 386 263 PEAK 1 5785.00 102,28 ---=vn -=-e-- 94,40 34.16 10.53 36.89 6.8 306 263 PEAK
" Level (dBuVim)
1225
10!
875
700
AVG_54)
52!
35, L i T ‘_"'JLH_F’
Y =y
Avg Blank
i
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 95,88 -----n -m---- §7.31 34.13 10.53 36.89 .00 306 263 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C26 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Vertical Fundamental
1o Level (dBuvim)
- -
B?.‘Nh\
708 A BE(B)_16.24)
5. T NFYI) 1_‘41 .7 i "Am A 1 " -
k1Y
Peak f Blank
5785 5818, 5851, 5684, 5017, 5950
Frequency (MHz)

Site  : BICHLI-HY
Condition: PEAK_BE (B4)_16-24 n HORN 91280 1326 VERTICAL

e ra e

+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m A8 B dB
5854.63 49.49 111.64 -62.15 41.52 34,32 10.56 36.91 @.0e 306
5874.76 50.01 105.27 -55.26 41.95 34.40 19.57 36.91 @.88 386 263 PEAK
592443 49.64 68.62 -18.98 41.47 34.50 10.59 36.92 @.00 306
5925.42 5.61 68.20 -17.59 42.44 34,50 19.59 36.92 @.88 386 263 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C27 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Vertical
1 HLml(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R lf] | | — [
0 AVG 54 0 AVG 54
5 7 7
[ —p— » - bbb A gt bt g b el .‘MMWWW"’WWW ppr——a
Peak 350 30
Avg 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHL3-HY Site + BICHI3-HY
Condition: PEAK(UNIT) 3m HORN 91260 1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN 91260 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1157008 45.75 74.60 -28.25 46.43 33.72 16.08 S6.04 6.56  -- -- PEAK 1 11570.08 45.73 74.80 -28.27 46.41 38.72 16.88 56.84 .56 - -- PEAK
11735509 48.21 68.20 -19.99 45.55 33.82 19.76 56.72 6.8 -- -- PEAK 1 17355.08 46.99 68.20 -21.21 44.33 38.82 19.76 56.72 0.6 -- -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C28 of C73




samonas. FCC RADIO TEST REPORT

Report No. : FR491805E

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
115 Ik
1un 1476, 1482, 14488, 14y, 14500 1n 147, 148 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site  BICHI3AY Site BACHI3AY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
Avg % . il
115 Ik
11700 1180, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site  BICHI3AY Site BACHI3AY

Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL

Conditon: AVG 54 3n HORN 31260 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C29 of C73
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Pol. Horizontal Fundamental
1o Lavel[dBuVim) 1 1oLevel (dBuim)
1225 \\ 12251
1 i !
815
T s
O — PEAK BES) 1624
T S N [ L L] EAKINI)
52! [ v TR Y i
ar i e . " AWMW "
meW_MNWwMW
Peak f
11!
5825 5850, 5875. 5000, 5025, 5950
Fraquency (MHz)
1000 20, 0, 4600, 5600 00
Site & B3CHI3-HY Frequency (Mitz)

Condition: PEAK_BE(B4)_16-24 3n HORN_9128D 1326 HORTZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHI3-HY

Condition: PEAK(UNII) 3m HORN 91200 1326 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I 1030. D30kHz VBH: 3008 60k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1585500 49.70 118.80 -61.10 4L73 34.32 1055 36.91 0.00 109 188 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5875.80 49.98 105.20 -55.22 41.92 34.49 10.57 36.91 0.00 180 183 PEAK -
3 5924.80 49,17 68.94 -19.77 4L.6@ 34.50 10.59 36.92 0.00 189 183 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 593413 50.22 68.20 -17.98 42.85 34.50 10.59 36.92 @.80 180 168 PEAK 1 5825.00 101,48 =-==en ==-n-- 93.59 34.24 10.55 36.99 6.8 108 188 PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
52!
I T Sy
350 p——
P N
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.80 93.93 ----en -meees 86.84 34.24 10.55 36.98 .60 169 188 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C30 of C73



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Vertical Fundamental

- Letel [dBuVin)  Lowel [fEuVin)

Il 1
140 1

\\ 1225

700 PEAK BE(B4).16-24)
L (0t e TS e e W BN
52- ‘Vdi‘ '\ 0 e o Ao il w‘ Ak W 'IWI,’_ ‘M«_’ ettty .‘II My wh 52. 1o
w o s 1 g | B
ar plhoh et
1! N
Peak
1.
5825 5950, 5475, 500 5925, 5050
Fraquency (MHz)
1000 200, 3400, 4600, 5800, 7000
Site  : G3CHI3-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 n HORN 91280 1326 VERTICAL

+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : B3CHI3-HY

Condition: PEAK(UNII) 3m HORN 91200 1326 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos + RBW: 108D, B8AkHz VBH: 3008 B0kHz ST:Auto

Freq Level Line Margin Level Factor Loss Factor Factor Remark

T mzdUn B & 0 g B & & w Linit Read  Ant (able Preamp  Aux APos TPos

m
1 SBS0.63 49.20 11LGS -62.41 0L27 3432 10.56 36.91 0.0 34 272 PEAC freq Level Line Margin Level Factor Loss Factor Factor Renark
1 SBSRT5 $5.13100.75 -54.62 47.05 3433 10.56 36.91 0.0 34 272 PEAC -
3S9M.50 431 6B.57 -20.36 40.04 3450 10.50 36.92 0.0 34 272 PEAC Wz dBuV/m B/ @B dBW cb/m @B B 0B om  deg
4595 088 68.20 -17.40 4163 3050 10.68 36.03 .08 4 272 PEAK S L T — 981 M4 1055 3.9 0.60 3 272 PEAC
. Lol [dBulim)
1225
10
815
700
AVG_B4
5!
“ v__m__'v,.,____”.-f e —
50 —
T
Avg Blank "
1.
1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)

Site © B3CHI3-HY
Condition: AVG_54 3m HORN 91260 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.80 94,17 =-emen -meeee 86.28 34.24 10.55 36.98 .00 304 272 AVERAGE

TEL: 886-3-327-0868 Page Number : C31 of C73
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Vertical
1 HLeveI(d&le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
HMMWWMW“W ol it it WWMMWZW WWWMJ‘WMW%WWA&M
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHL3-HY Site + BICHI3-HY
Condition: PEAK(UNIT) 3m HORN 91260 1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN 91260 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 11650.08 45.72 74.60 -28.23 46.56 33.5¢ 16.14 56.04 6.56  -- -- PEAK 1 11650.08 46.37 74.80 -27.63 47.21 38.50 16.14 56.04 056 - -- PEAK
11747500 47.28 68.20 -20.92 44.77 3B.80 19.85 56.93 .79 -- -- PEAK 2 17475.08 47.49 68.20 -20.71 44.98 38.80 19.85 56.93 479 - -- PEAK
TEL: 886-3-327-0868 Page Number : C32 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Vertical
1 Hmel{nmnn) 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg JMMW_W S L ST SR PR S S 35.0 ettt e rmnirmirre
115 i
19 14476, 140 14488, 1445, 14500 1Hn 1476 14 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIS-HY Site: B3CHI3-HY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL
1 Hmel{nmnn) 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
Avg bl - %0
115 i
110 11760, 17820, 17860, 1140, 18000 17100 11160, 17820, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIS-HY Site: B3CHI3-HY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL
TEL: 886-3-327-0868 Page Number : C33 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 140
1225 ‘ 12251
ANE —
- 10 1
st
815
)") bl
70
, Y | W W an BT I m— EAK(N)
52! 1 2 TR | :
A o prmt o by A 0
4 ‘ o T e
gt P
JMI.MMM'M
11!
Peak
1!
5600 5631, 5662. 5693, 5724, 5755
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNIE) 3m HORN 31260 1326 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ R8I 1030. D30kHz VBH: 3008 60k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE26.66 49.49 68.20 -18.71 42.88 3311 1035 36.85 0.00 109 185 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5653.63 49.69 76.99 -21.21 42,94 33.23 10.38 36.86 0.00 180 185 PEAK -
3 5704.47 56.61 106.45 -49.84 49.42 33.63 10.43 36.87 0.00 189 185 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572098 53.84 112,85 -59.81 45.73 33.73 10.45 36.87 @.80 180 165 PEAK 1 5755.00 98,60 ----- -m--m- 9108 33.98 10.50 36.68 @.8@ 108 185 PEAK
4o L8vel (dBuVim)
1225
10
1
5
00
AVG_54
52
J: _.H'—”’W Lw-\_n-r""
50 -
Avg Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5755.80 9175 =-=een -meees 84.27 33.88 10.48 36.58 .00 189 185 AVERAGE
TEL: 886-3-327-0868 Page Number : C34 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
14“Lewml(dlmvrfn)
- |
105 B
B?.‘M

A ARAR b, et gty dossy|

Peak f Blank

5756 5794, 591, 5950

5633, 5672,
Fraquency (MHz)

Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_3128D 1326 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.84 43.95 111.17 -62.22 40.98 34.32 10.56 36.91 @.80 le@ 185 PEAK
5872.98 49.41 185.77 -56.36 4L.36 34.39 10.57 36.91 @.80 le@ 185 PEAK
5923.45 49.18 69.32 -20.14 4l.61 34.50 10.59 36.92 @.80 le@ 185 PEAK
5042.81 50.24 68.20 -17.96 42.67 34.50 10.68 36.93 @.80 le@ 185 PEAK

e ra e

TEL: 886-3-327-0868 Page Number : C35 of C73
FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
1225 ‘ 12251
ANE —
- " 10! |
815 [
/) bl
70 !
(1T | S e B 11 4 LA EA(UNI
3
1,
“ T e 52, )
ki3 n P
350 il
35, e T WM
1.
Peak
1.
5600 5631, 5662. 5693, 5724, 5755
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : BICHI3-HY
Condition: PEAK(UNII) 3m HORN 91200 1326 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBG'M_OOOH'IZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S35 4945 68.20 -18.75 4L76 3.7 10.37 3685 0.00 35 259 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.53 47.47 68.59 -21.12 4@.75 33.20 10.38 36.86 @.08 325 259 PEAK - .
3 5712,38 53.71 188.67 -54.96 46.47 33.67 10.44 36.87 0.0 325 259 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572028 50.56 111.44 -60.88 43.26 33.72 10.45 36.87 @.88 325 259 PEAK 1 5755.00 99.45 =--mes -meeee 91.85 33.9 10.50 36.88 @.B@ 325 259 PEAK
4o L8vel (dBuVim)
1225
10!
1
875
00
AVG_54)
7
3: I Pt
5.0 ———
et
[
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5755.80 92,21 ---men -meees 84.56 34.62 10.51 36.88 .68 325 259 AVERAGE
TEL: 886-3-327-0868 Page Number : C36 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol.

Vertical

Fundamental

Peak

 goL8vel (dBuVim)

Www,\,‘wm' Al e A ey

5756 5794, 591,

5633, 5672,
Fraquency (MHz)

Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.65 50.24 111.61 -61.37 42.27 34.31 10.56 36.91 @.80 325 259 PEAK
5873.56 50.36 105.60 -55.24 42.31 34.39 10.57 36.91 @.80 325 259 PEAK
5924.85 43.25 68.31 -20.86 40.88 34.50 10.59 36.92 @.80 325 259 PEAK
5926.41 50.67 68.20 -17.53 42.50 34.50 10.59 36.92 @.80 325 259 PEAK

e ra e

5950

Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C37 of C73




samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
1225 /‘ 12251
- 10!
815
875
70
}M (1T | S A e B 11 4 A EAUN
52. 1 2 3 _A' L "
P~ . AU TIRETL I il . w
- e e § i
P e
11!
Peak
1.
5600 5639, 5678. 5717 5756, 5795
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
Condition: PEAK(UNII) 3m HORN 91200 1326 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBG'M_OOOH'IZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 5630.42 43.9 68.20 -19.24 4234 .12 1035 36.85 0.00 109 185 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.90 43.55 68.87 -20.32 41.82 33.21 10.38 36.86 0.00 180 185 PEAK - .
3 5708.43 49,10 105.32 -56.22 41.94 33.60 10.43 36.87 @.00 189 185 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572051 48.35 111.96 -63.61 41.85 33.72 10.45 36.87 @.80 180 165 PEAK 1 5795.00 98,87 =---en -mee-- 91.19 34.86 10.51 36.89 @.B@ 108 185 PEAK
4o L8vel (dBuVim)
1225
10!
875
00
AVG_54)
7
% N P e
- I
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 579580 9152 =--men -meeee 83.88 34.69 10.52 36.89 .00 189 185 AVERAGE
TEL: 886-3-327-0868 Page Number : C38 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
1w Level (dBuVim)
- |
105 —
s j
700 M“* ~PEAK BE(BA) 16.24
N
52! i T TV AN O ST _..xn‘uvd. Fr—
k13
11
Peak Blank
5795 5826, 5657, 5888, 5919, 5950
Fraquency (MHz)
Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_3128D 1326 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.83 51.15 111.19 -6@.04 43.18 34.32 10.56 36.91 @.08 108 185 PEAK
1 5872.19 50.61 105.99 -55.33 42.56 34.39 10.57 36.91 0.8 10 185 PEAK
30592474 49.24 68.40 -19.16 4L.07 3450 10.59 36.92 0.8 108 185 PEAK
4 5930.63 50.34 68.20 -17.86 42.17 34.50 10.59 36.92 0.8 10 185 PEAK

TEL: 886-3-327-0868 Page Number : C39 of C73
FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
1225 /‘ 12251
- 10
815
5
70
:H/ 00— U 1HN EAKIUNI)
52.m u‘ S 71 A Al ‘3 _:Ymu.mw‘f“v'wll""“‘
b "
30 WWW
Jghieh T
11!
Peak
1!
5600 5639, 5678. 5717 5756, 5795
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNII) 3m HORN 31260 1326 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE3.99 4397 68.20-19.3 4237 .10 1035 3685 0.00 21 263 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5652.85 49.82 78.31 -21.29 42.28 33.22 10.38 36.86 @.08 291 263 PEAK - .
3 5708.62 43.18 105.37 -57.19 4L.@2 33.60 10.43 36.87 0.0 291 263 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572051 49.72 111.96 -62.24 42.42 33.72 10.45 36.87 @.88 291 263 PEAK 1 579500 98.79 =---en -meeee 9162 34.13 10.53 36.89 6.8 291 263 PEAK
4o L8vel (dBuVim)
1225
10
5
00
AVG 54
52
% it T
50 E——
-
Avg Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5795.00 9197 =--men -meees 84.25 34.69 10.52 36.89 .60 291 263 AVERAGE
TEL: 886-3-327-0868 Page Number : C40 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Vertical Fundamental
1w Level (dBuVim)
- |
105 —
875
700 \‘ ~PEAK BE(BA) 16.24
52 Wl TR P BT “"... ;
k13
11
Peak Blank
5795 5826, 5657, 5888, 5919, 5950
Fraquency (MHz)
Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.99 45.78 110.83 -62.85 40.81 34.32 10.56 36.91 @.08 291 263 PEAK
1 5872.97 49.71 185.77 -56.86 4L.66 34.39 10.57 36.91 @.08 291 263 PEAK
3 5924.43 50.16 68.62 -18.46 41.99 3450 10.59 36.92 @.08 291 263 PEAK
4 5933.42 50.77 68.20 -17.43 42.68 34.50 10.59 36.92 0.0 291 263 PEAK
TEL: 886-3-327-0868 Page Number : C41 of C73

FAX: 886-3-327-0855




samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
125 | 115
ANE L
- 10
s ; T,
/ bl
70
3 70— L] 4 LA EARIUNI)
% T NP PPN W"” 0 ‘
15 b M.W’N“\ Al
R ettty
350 MW“M
11!
Peak
1!
5600 5635, 5670. 5705, 5740, 5175
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNIE) 3m HORN 31260 1326 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ R8I 1030. D30kHz VBH: 3008 60k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S609.70 49.52 68.20 -18.68 43.04 33.80 10.32 36.84 0.00 109 103 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.28 47.97 69.15 -21.18 4L.24 33.21 10.38 36.86 0.00 180 183 PEAK - .
3 5718.60 56.87 108.17 -51.3@ 49.64 33.66 10.44 36.87 0.00 180 183 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 5722.50 59.13 116,50 -57.37 SL.B1 33.74 10.45 36.87 @.80 180 163 PEAK 1 577580 95.52 =-=men =meees §7.72 34.16 10.53 36.89 8.0 1ee 163 PEAK
" Level (dBuVim)
1225
10
5
00
AVG 54
52
% I P "-/)
- D ey
Avg Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 577500 88,25 =-=men ==-e-- 80.65 33.98 10.50 36.58 .00 189 183 AVERAGE
TEL: 886-3-327-0868 Page Number : C42 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
1o Level (dBuvim)
1225 ‘\\
anE =
8751 s
4 \‘ "PEA_BEIBA16.24
N‘M\«‘ 2
k1Y
1.
Peak Blank
5175 5810, 5845, 5680. 5015, 5950

Fraquency (MHz)

Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_3128D 1326 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.98 49.62 110.86 -61.24 41.65 34.32 10.56 36.91 @.80 le@ 183 PEAK
5869.85 53.69 186.64 -52.95 45.65 34.33 10.57 36.91 @.80 le@ 183 PEAK
5924.45 43.46 68.61 -20.15 40.29 34.50 10.59 36.92 @.80 le@ 183 PEAK
5938.80 50.21 68.20 -17.99 42.84 34.50 10.68 36.93 @.80 le@ 183 PEAK

e ra e

TEL: 886-3-327-0868 Page Number : C43 of C73
FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
125 | 115
ANE L
- 10
sty
o5 a
/ bl
70
3 ¢ 700 e L U Lf EARIUNI)
25— S DU e S S8 P
b 5! "
30 I
35 Db O el
11!
Peak
1!
5600 5635, 5670. 5705, 5740, 5175
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNII) 3m HORN 31260 1326 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S609.45 43.69 68.20 -19.51 4217 33.84 10.33 3685 0.00 295 261 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.23 46.84 68.37 -21.53 40.12 33.20 10.38 36.86 0.8 295 261 PEAK - .
3 5715.15 58.55 109.44 -50.89 S1.28 33.69 10.45 36.87 @.00 295 261 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572408 60.18 120.89 -59.91 52.85 33.74 10.46 36.87 @.88 295 261 PEAK 1 577500 95,81 =--men -meeee 88.33 33.88 10.48 36.88 @.0 295 261 PEAK
" Level (dBuVim)
1225
10
5
00
AVG_54
52
% I Vo
. I sy
Avg Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 577580 88,57 =-==en ==-e-- 61,14 33.84 10.47 36.88 .00 295 261 AVERAGE
TEL: 886-3-327-0868 Page Number : C44 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Vertical Fundamental

1o Level (dBuvim)

1225 ‘\\

anE =

875! et

700 \" "PEAK_BE(B4).16.24

71 \W. Lkl 1 3

AN o s b ot bt Ayt

k1Y

Peak f Blank
5175 5810, 5845, 5680. 5015, 5950
Fraquency (MHz)

Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.45 50.31 112.65 -61.74 42.34 34,32 10.56 36.91 @.80 295 261 PEAK
5872.13 50.54 106.00 -55.46 42.49 34.39 10.57 36.91 @.80 295 261 PEAK
5924.10 50.11 68.86 -18.75 4L.94 34.50 10.59 36.92 @.80 295 261 PEAK
5936.80 50.61 68.20 -17.59 42.44 34.50 10.59 36.92 @.80 295 261 PEAK

e ra e

TEL: 886-3-327-0868 Page Number : C45 of C73
FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
10! 10 1
815
875
70 i
i L | W W an BT I EAK(N)
52! 2 : o
e T S 0 )
S0 gt
P bttt
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
Condition: PEAK(UNII) 3m HORN 91200 1326 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBG'M_OOOH'IZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE4.21 49.53 68.20 -18.67 42.98 33.86 10.34 36.85 0.00 109 104 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5653.22 49.13 78.59 -21.46 42,33 33.23 10.38 36.86 0.00 180 184 PEAK - .
3 5704.40 52,82 106.43 -53.61 45.63 33.63 10.43 36.87 0.00 180 184 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572398 63.76 119.86 -56.18 56.43 33.74 10.46 36.87 @.80 180 164 PEAK 1 5745.00 101,63 =-=men ==-ems 94,15 33.88 10.48 36.88 @.80 108 184 PEAK
4o L8vel (dBuVim)
1225
10!
1
875
00
AVG_54)
7
o [ Py b
5.0 E—
Avg Blank [
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 94,84 ---men -meeee 86.56 33.88 10.48 36.58 .00 189 104 AVERAGE
TEL: 886-3-327-0868 Page Number : C46 of C73

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
- (JWW 10! 1
815
875
70 i
‘W (1T | S e 4 A EA(UNI
1 P
% el e MA'L,AW.'._ i D ‘ 0
0 b
i gt i
" 3501
Peak ’
1.
5600 5629, 5658, 5687, 5716, 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : BICHI3-HY
Condition: PEAK(UNII) 3m HORN 91200 1326 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBG'M_OOOH'IZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S626.97 50.89 68.20 -18.11 43.48 .11 1035 3685 0.00 295 257 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.83 47.58 68.22 -20.72 40.78 33.20 10.38 36.86 @.08 295 257 PEAK - .
3 5701.65 50.67 105.66 -54.99 43.59 33.61 10.43 36.87 @.08 295 257 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5723.69 62.17 119.20 -57.03 54.84 33.74 10.46 36.87 @.88 295 257 PEAK 1 5745.00 101,69 ---mvn -=-em- 93.66 33.84 10.47 36.88 6.8 295 257 PEAK
4o L8vel (dBuVim)
1225
10!
1
875
00
AVG_54)
7
L |
350 — i =TT
T
Avg Blank I
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 93.59 =--mes -meeee 86.67 33.91 10.49 36.88 .00 295 257 AVERAGE
TEL: 886-3-327-0868 Page Number : CA47 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R lf] | | — [
0 AVG 54 0 AVG 54
e . LTy YRR - I PO P S o SN bt
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHL3-HY Site + BICHI3-HY
Condition: PEAK(UNIT) 3m HORN 91260 1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN 91260 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1149000 45.92 74.60 -25.83 46.37 30.00 16.03 S6.04 6.56  -- -- PEAK 1 1149.08 46.04 74.00 -27.96 45.49 30.80 16.83 56.04 .56 - -- PEAK
11723500 46.80 68.20 -21.40 44.15 3B.70 19.67 56.52 6.8 -- -- PEAK 2 17235.08 46.78 68.20 -21.50 44.65 38.70 19.67 56.52 0.6 -- -- PEAK
TEL: 886-3-327-0868 Page Number : C48 of C73

FAX: 886-3-327-0855




samonas. FCC RADIO TEST REPORT

Report No. : FR491805E

Pol.

Horizontal Vertical
1 4‘“‘ch\rel{dﬂuwln) 0 Level(dBuVim)
145 1825
B15 B4
14.47G e 1l
AVG 54 AVG 54
~14.5G 528 !
113 i
14n 1475, 1462, 14480, 14, 14500 1én 145, 1482 14448, 140, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIS-HY Site: B3CHI3-HY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL
1 4‘“‘ch\rel{dﬂuwln) 0 Level(dBuVim)
145 1825
B15 B4
17.7G 00 100
AVG 54 AVG 54
~18G 528 !
Avg B kil
113 i
11 11780, 17820, 17800, 11840, 18000 1110 11780, 17820, 17800, 17840, 19000
Frequency (MHz) Frequency (MHz)
Site: B3CHIS-HY Site: B3CHI3-HY

Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL

Conditon: AVG 54 3n HORN 31260 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C49 of C73




samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
125 | 115
ANE il
10} f"“‘“ "
815
ﬂ bl
70
700 e 4 LA EA(UNI
52. Py | g < TR 3! » W A ‘r"’wl,lw
WP b oo 52 i )
5 s AT
aF ot
350
11!
Peak
1!
5600 5637. 5674. 571, 5748, 5785
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNIE) 3m HORN 31260 1326 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ R8I 1030. D30kHz VBH: 3008 60k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SEL7.58 49.39 68.20 -18.81 42.83 33.07 10.34 36.85 0.00 109 185 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.88 47.23 68.85 -21.62 4@.50 33.21 10.38 36.86 0.00 180 185 PEAK - .
3 5708.89 43.50 105.22 -56.72 4L.34 33.60 10.43 36.87 @.00 189 185 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.07 50.54 118.95 -60.41 43.24 33.72 10.45 36.87 @.80 180 165 PEAK 1 5785.00 102,18 ---=en ==-e-- 94,42 34.86 10.51 36.89 @.8@ 108 165 PEAK
4o L8vel (dBuVim)
1225
10
5
00
AVG_54
52
% _,__m-—Lv-’—
50 E—
Avg Blank I
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 94,78 ---men -meeee §7.02 34.66 10.51 36.89 .00 189 185 AVERAGE
TEL: 886-3-327-0868 Page Number : C50 of C73

FAX: 886-3-327-0855



samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental

1o Level (dBuvim)

- -

B?.‘M

708 k‘* A BE(B)_16.24)

1 2 4

5 P “k A bt ,4‘ AR o e A A b M Anetidind

k1Y
Peak f Blank

5785 5818, 5851, 5684, 5017, 5950

Fraquency (MHz)

Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_3128D 1326 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.80 48.59 111.27 -62.65 40.62 34.32 10.56 36.91 @.80 le@ 185 PEAK
5874.27 49.61 105.41 -55.80 41.55 34.49 10.57 36.91 @.80 le@ 185 PEAK
5924.76 43.84 68.38 -19.54 40.67 34.50 10.59 36.92 @.80 le@ 185 PEAK
5929.71 50.34 68.20 -17.86 42.17 34.50 10.59 36.92 @.80 le@ 185 PEAK

e ra e

TEL: 886-3-327-0868 Page Number : C51 of C73
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
125 | 115
ANE il
o {wa 10
815
»ﬂf bl
70
(1T | S e 4 LA EA(UNI
52'»4 .”.-.1 .v"“r-m Yo "-,wm‘z'-‘“ﬁ ik "’”"V'W}' 0
350 et m A W‘“"“
ok b , MMWW"‘M
350
11!
Peak
1!
5600 5637, 5674. 571, 5748, 5785
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNII) 3m HORN 31260 1326 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 563386 49.80 68.20 -19.20 42.35 .14 1036 3685 0.00 36 261 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.69 47.57 68.71 -21.14 4@.84 33.21 10.38 36.86 0.08 386 261 PEAK - .
3 5701.20 49.52 105.54 -56.02 42,35 33.61 10.43 36.87 @.00 386 261 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.07 43.63 118.95 -62.92 40.73 33.72 10.45 36.87 @.80 386 261 PEAK 1 5785.00 103,39 =-=men -=-eee 95.59 34.16 10.53 36.89 6.8 306 261 PEAK
" Level (dBuVim)
1225
10
5
00
AVG_54
52
5 Y
- w-m-w-.—-ﬂ"""'ﬂ
Avg Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 578500 94,77 =-mes =meeee §7.09 34.66 10.51 36.89 .60 306 261 AVERAGE
TEL: 886-3-327-0868 Page Number : C52 of C73

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Level (dBuvim)
- -
Iﬂ.‘ﬂ"ﬂ\
708 \‘% A BE(B)_16.24)
52! !‘%“WA Wyping i ot 2.“.4 vt 'A‘m.q bt
350
Peak f Blank
5785 5818, 5851, 5684, 5017, 5950
Frequency (MHz)

Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBu/ dB/m dB B dB
5854.96 49.27 110.89 -61.62 41.39 34.32 10.56 36.91 @.80 306
5874.93 50.15 185.22 -55.67 42.89 34.40 10.57 36.91 @.80 386 261 PEAK
5923.60 49.57 69.23 -19.66 41.40 34.50 10.59 36.92 @.80 306
5931.69 51.13 68.20 -17.67 42.96 34.50 10.59 36.92 @.80 386 261 PEAK

e ra e

TEL: 886-3-327-0868 Page Number : C53 of C73
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Vertical
1 HLeveI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R lf] | | — [
0 AVG 54 0 AVG 54
HMNW i 1 A Pitom it 5, l,,_m e i " 1 MWWW wa
Peak 350 30
Avg 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHL3-HY Site + BICHI3-HY
Condition: PEAK(UNIT) 3m HORN 91260 1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN 91260 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1157008 45.75 74.60 -28.25 46.43 33.72 16.08 S6.04 6.56  -- -- PEAK 1 11570.08 45.79 74.80 -28.21 46.47 38.72 16.88 56.84 .56 - -- PEAK
11735500 46.91 68.20 -21.29 44.25 33.82 19.76 56.72 6.8 -- -- PEAK 1 173%5.08 47.28 68.20 -20.92 4467 38.82 19.76 56.72 0.6 -- -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C54 of C73
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Report No. : FR491805E

Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T il
MG 54 MG 54
~14.5G 528 !
115 i
19 14476, 140 14488, 1445, 14500 1Hn 1476 14 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIS-HY Site: B3CHI3-HY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL
1 HI.MI{HB!IWII]} 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
Avg % - [l n— B——
115 i
110 17760, 17820, 17860, 1140, 18000 17100 11160, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIS-HY Site: B3CHI3-HY

Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL

Conditon: AVG 54 3n HORN 31260 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C55 of C73




samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Horizontal Fundamental
" Level (dBuVim) 4o L8vel (dBuVim)
1225 \\ 12251
e vao\ 10!
815
T [k
700 ' PEAK BE(B4) 16.24)
% ] Y | W W an BT I m—l EAK(N)
5. M ;
N STV PRPNL. T NP . .
- P —— hoisnrt! "
350 ik ‘MW
11!
Peak
1!
5825 5850, 5875, 5900. 5925, 5050
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNIE) 3m HORN 31260 1326 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ R8I 1030. D30kHz VBH: 3008 60k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SESS.0M 50.96 110.80 -60.74 42.09 34.32 1055 36.91 0.00 109 167 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5862.25 56,34 188.77 -52.43 48.34 34,35 10.56 36.91 0.00 180 187 PEAK - .
3592475 43,26 68.38 -20.12 40.09 34,50 10.59 36.92 0.00 189 187 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 5937.08 S51.44 68.20 -16.76 43.27 34.50 10.59 36.92 @.80 180 167 PEAK 1 5825.00 103.28 =--=vn -=--- 95.38 34.25 10.55 36.99 6.8 108 167 PEAK
" Level (dBuVim)
1225
10
5
00
AVG_54
52
. R e —
50 E———
Avg Blank "
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5B25.80 94,43 =-emen ameees 86.52 34.26 10.55 36.98 .00 189 187 AVERAGE
TEL: 886-3-327-0868 Page Number : C56 of C73

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

- Letel [dBuVin)  Lowel [fEuVin)

Il 1
140 1

\\ 1225

- PENK BEA) 1624
W 2 07 e I 1 e EAKUM)
5 # MWWW " bt i ‘Yd p . )
%% Al " o e
0 Dol
30 T
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Frequency (MHz)
1000 200, 3400, 4600, 5800, 7000
Site  : @3CHI3-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 n HORN 91280 1326 VERTICAL

+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : B3CHI3-HY

Condition: PEAK(UNII) 3m HORN 91200 1326 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1585450 50.55 111.94 -61.39 4258 3432 10.56 36.91 0.09 285 155 PENK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5864.33 57.83 188.17 -50.34 49.81 34.36 10.57 36.91 0.6 286 255 PEAK - .
3 592488 47.85 68.29 -20.44 39.68 34.50 10.59 36.92 0.0 286 255 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 5040.3% 49.99 68.20 -18.21 41.82 34.50 10.60 36.93 @.80 286 255 PEAK 1 5825.00 161,58 =-==-n -=---- 93.61 34.24 10.55 36.99 6.8 286 255 PEAK
" Level (dBuVim)
1225
10!
875
700
AVG_54)
52!
“ ﬁ“u_,__,__ﬁ_,f e
. T
Avg Blank
i
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHL3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.00 9430 ------ ---eee 86.41 34.24 10.55 36.9 @.80 286 255 AVERAGE
TEL: 886-3-327-0868 Page Number : C57 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Vertical
1 HLwel(dB!thn) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
d B b i it —_ R VO A e ST PO A .
Peak 350 30
Avg 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHL3-HY Site + BICHI3-HY
Condition: PEAK(UNIT) 3m HORN 91260 1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN 91260 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 11650.00 46.63 74.60 -27.97 46.87 33.5¢ 16.14 56.04 6.56  -- -- PEAK 1 11650.08 46.05 74.80 -27.95 46.89 38.50 16.14 56.04 056 - -- PEAK
11747500 46.95 68.20 -21.25 44.44 33.8@ 19.85 56.93 6.79 - -- PEAK 2 17475.08 46.93 68.20 -21.77 44.47 38.80 19.85 56.93 479 - -- PEAK
TEL: 886-3-327-0868 Page Number : C58 of C73

FAX: 886-3-327-0855
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Report No. : FR491805E

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
115 Ik
1un 1476, 1482, 14488, 144, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (WHz) Frequency (MHz)
Site  BICHI3AY Site BACHI3AY
Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL Conditon: AVG 54 3n HORN 31260 1326 VERTICAL
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
Avg e i %l
115 Ik
11700 1180, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (WHz) Frequency (MHz)
Site  BICHI3AY Site BACHI3AY

Condition: AVG 54 3n HORN 31200 1326 HIRZZONTAL

Conditon: AVG 54 3n HORN 31260 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C59 of C73
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
1225 ‘ 12251
ANE —
b ok 0 ;
815 r
”(l bl
. |
iy (1T | S A e B 11 U LA EA(UNI
71 ) - h.fll
A S e A T 0
i
30 it “WWWW
aF it MAWMW
350
1.
Peak
1.
5600 5631, 5662. 5693, 5724, 5755
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
Condition: PEAK(UNII) 3m HORN 91200 1326 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBG'M_OOOH'IZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SG46.50 49.45 68.20 -18.75 4275 .19 10.37 3686 0.00 109 167 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.33 43.12 68.43 -20.36 41.49 33.20 10.38 36.86 0.00 189 187 PEAK - .
3 5716.25 61.39 109.75 -48.36 S4.11 33.70 10.45 36.87 @.00 189 187 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572152 59.86 114.27 -55.21 5L.75 33.73 10.45 36.87 @.88 189 167 PEAK 1 5755.00 101,68 ---=nn -=--m- 94,17 33.84 10.47 36.88 @.80 109 167 PEAK
4o L8vel (dBuVim)
1225
10!
1
875
00
AVG_54)
7
b1
5 e I P
Avg Blank I
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5755.00 9186 =--men -m-e-- 84.26 33.95 10.50 36.58 .00 169 187 AVERAGE
TEL: 886-3-327-0868 Page Number : C60 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Horizontal Fundamental

1o Level (dBuvim)

- |

105 B

A, I‘ At

815

0o kk,w o ey 124

B okl ’LMW,WW TP e TP PO Treharan s T

k1Y
Peak f Blank

5758 5794, 5833, 5672 5011, 5950
Fraquency (MHz)

Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_3128D 1326 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.45 47.86 112.05 -64.19 39.89 34.32 10.56 36.91 @.80 189 187 PEAK
5872.80 49.53 186.84 -56.51 41.45 34.39 10.57 36.91 @.80 189 167 PEAK
5924.85 49.12 68.31 -19.19 40.95 34.50 10.59 36.92 @.80 189 17 PEAK
5930.89 50.62 68.20 -17.56 42.45 34.50 10.59 36.92 @.80 189 167 PEAK

e ra e

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C61 of C73




samonas. FCC RADIO TEST REPORT Report No. : FR491805E

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
1225 ‘ 12251
ANE —
- 10
fri
815
J/ bl
70
700 U1 I | 1] 1.
% 100 AT Al ST 4 Lo
EZ.MM\MM T .21 PV AT T
s Ll e L i b 7 Lo
%" m"‘l Wryifetob W gl
P — MMWWM
350
11!
Peak
1!
5600 5631, 5662. 5693, 5724, 5755
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNII) 3m HORN 31260 1326 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S609.47 49.54 68.20 -18.65 43.06 33.80 10.32 36.84 0.00 39 259 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.22 47.58 68.36 -20.78 40.86 33.20 10.38 36.86 @.08 329 259 PEAK - .
3 5719.51 55.95 118.66 -54.71 48.65 33.72 10.45 36.87 @.00 329 259 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572975 58.32 112.50 -54.18 51.82 33.72 10.45 36.87 @.88 329 259 PEAK 1 5755.00 99,62 ---men -meee- 92,19 33.84 10.47 36.88 6.8 329 259 PEAK
4o L8vel (dBuVim)
1225
10
1
5
00
AVG_54
52
Jﬁ B
. i
Avg Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91280 1326 VERTICAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5755.00 9184 ---men -meeee 84.41 33.84 10.47 36.88 .60 329 259 AVERAGE
TEL: 886-3-327-0868 Page Number : C62 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491805E

Pol. Vertical Fundamental
1w Level (dBuVim)
- |
105 —
gl
875
o P g 124
521 ‘N]Ml T 4 2 14
AL S ey sttty ot
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_9128D 1326 VERTICAL
+ RB:1000.080kHz VBW:3000.008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.26 45.65 112.50 -63.85 40.68 34.32 10.56 36.91 @.08 329 259 PEAK
1 5874.34 49.96 105.35 -55.42 41.98 34.40 10.57 36.91 @.08 329 250 PEAK
3592487 49.75 68.89 -19.14 4L.58 34.50 10.59 36.92 0.8 329 259 PEAK
4 5936.74 50.33 68.20 -17.87 42.16 34.50 10.59 36.92 @.08 329 259 PEAK
TEL: 886-3-327-0868 Page Number : C63 of C73

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 140
1225 /‘ 12251
N WWM L
815
j w5
70 |
M’ (1T | S e B 1 4 LA EA(UNI
71 1 2 3 4 | \’:WU\ |
ot DR, W ") il basndthl 0 "
" e s g | ot
At
. 350 -
Peak ’
1!
5600 5639, 5678. 5717 5756, 5795
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLI-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN 9128D 1326 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI3-HY
B Condition: PEAK(UNIE) 3m HORN 31260 1326 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ R8I 1030. D30kHz VBH: 3008 60k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE8.28 49.91 68.20 -18.29 43.30 311 1035 3685 0.00 109 185 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.90 43.74 68.87 -20.13 42.61 33.21 10.38 36.86 0.00 180 185 PEAK - .
3 5702.96 49.92 106.83 -57.01 4L1.84 33.62 10.43 36.87 0.00 189 185 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572090 49.50 112.85 -63.35 42,19 33.73 10.45 36.87 @.80 180 165 PEAK 1 5795.00 99.49 ----en -meeee 91.69 34.16 10.53 36.89 @.8@ 108 185 PEAK
4o L8vel (dBuVim)
1225
10
5
00
AVG_54
52
5 S M
- IR
Avg Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG 54 3m HORN 91260 1326 HORIZONTAL
+ RBN: 1060.060kHz VBN:0.300kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 579580 9153 =--men -meeee 83.85 34.66 10.51 36.89 .60 189 185 AVERAGE
TEL: 886-3-327-0868 Page Number : C64 of C73

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

1o Level (dBuvim)

- |

105 —

! Wbt i

. W\N

708 M ~PEAK_BE(B4)_16.24)

5. I\Ahmwln ﬁ‘leul\ll\ﬂ‘l,«: bl i A dopsiie bty

1.

Peak Blank
5795 5826, 5857, 5688 5019, 5950
Fraquency (MHz)

Site + B3CHI3-HY
Condition: PEAK BE(B4)_16-24 3n HORN_3128D 1326 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.99 49.36 110.83 -61.47 4139 34.32 10.56 36.91 @.00 le@ 185 PEAK
5878.95 51.06 186.33 -55.27 43.62 34.33 10.57 36.91 @.80 le@ 185 PEAK
5924.74 47.75 68.40 -20.65 39.58 34.50 10.59 36.92 @.80 le@ 185 PEAK
5045.35 50.88 68.20 -17.32 42.71 34.50 10.68 36.93 @.80 le@ 185 PEAK

e ra e

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C65 of C73






